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TUV Rheinland Taiwan Ltd. TUV

Certificate

of

Appointment

for

Superior Product Consulting, Inc.
3F, No. 10, Alley 6, Lane 235, Pao Chiao Road,
Hsien Tien, Taipei, Taiwan, R.0.C.

has been authorized 1o carry out Safety tests by order and under supervision of
TUV Rheinland. It has successfully demonstrated capability to conduct
measurements and to process test data according to:

r
European and International Safety Standards as listed in the
Scope of Authorization on the attachment to this certificate
An assessment of the facility was conducted according to 1SO 17025 by a TUV
Rheinland auditor

The certificate is valid until the next scheduled inspection or up to 15 month,
at the discretion of TUV Rheinland

TUV Rheintand Taiwan Ltd.
Taipei, 6 November 2001

=<7 ==z l/; g\q ~
Dipl.-Ing. A. Klinker David Lee




Attachment to TUV -

Certiticate

of Appointment
SCOPE OF AUTHORIZATION
for

Superior Product Consuiting, Inc.
3F, No. 10, Alley 6, Lane 235, Pao Chiao Road,
Hsien Tien, Taipei, Taiwan, R.O.C.

European Standards

" EN 60 950: 1992+A1+A2+A3+A4+A1] EN 60 065:1998
EN 60 065:1993+A11

International Standards

IEC 60 950: 1981+A1+A2+A3+A4 IEC 60 065:1998
IEC 60 065:1985 +A1+A2+A3

(A P -

Taipei, 6 November 2001 David C. M. Lee, Auditor
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QUALIFIED INDEPENDENT

LABORATORY

This 1s to confirm that:

Superior Product Consulting Inc.
(Taipei, TATWAN)

has in the course of current cooperation projects with Nemko
shown to be qualified in safety testing of electrical equipment to
the following standards;

IEC 60950 / EN 60950

This statement is also supported by our assessment of the
laboratory testing equipment, -facilities and -proceduses relative
to the requ1rements of EN 45001 and ISO/lI?& Guide 25.
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K IT and Eleclront o7

pv
Jon Ivar Tidemann ‘
Head of dept. Data and Electronics
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DECLARATION OF CONFORMITY

According to the Low Voltage Directive 73/23/EEC and the
Amendment Directive 93/68/EEC

Type of Product................ :  Industrial Panel Computer

Model Designation............ © Model: OFPC-215XXXXXX series, where
X=0-9, A-Z, or blank

Manufacturer’ s Name....... - Advantech Co., Ltd.

Manufacturer’ s Address ..:  4th Fl, No. 108-3, Ming-Chung Rd,
Shing-Tien City, Taipei Hsien, Taiwan

Is herewith confirmed to comply with the requirements set out in
the Council Directive 73/23/EEC for electrical equipment used
within certain voltage limits and the Amendment Directive
93/68/EEC. For the evaluation of the compliance with these
Directive, the following standard was applied:

IEC 60950, 3" Edition (1999)
EN 60950, 3" Edition (2000)

Person responsible for making this declaration

Name, Surname.................... :

Position/Title .........ccoeeeeeen.... :

(Date) (Company stamp and signature)




Safety of information technology equipment

TEST REPORT
IEC 60950

Report Reference No...................... :

Compiled by (+ signature) ............... :

Reviewed by (+ signature) ............... :

Date of ISSUE........vvvvviiiiiiiiiieeeee, :

This report is based on a blank test report that was prepared by FIMKO using information obtained from the

TRF originator (see below).

SPCLVD30772

Eddie Shue { N %‘?
Engineer M‘(

Peter Lai

Supervisor - % /@\j .

August 25, 2003

Testing laboratory name............... :
AdAress. .....oovvviiiiiiiiii e :

Testing location...........cc.ccoeeeieennnen. :

Superior Product Consulting, Inc.

3F, No.10, Alley 6, Lane 235, Pao Chiao Rd., Hsien Tien, Taipei,
Taiwan, R.O.C

Same as above

AdAress. ..., . Same as above

Clientname .........coooeviiiiiiiininnnnns : Advantech Co., Ltd.

AdAress. .....oovviiiiiiici e : 4th Fl, No. 108-3, Ming-Chuan Rd, Shing-Tien City, Taipei Hsien,
Taiwan.

Standard.........cc..ceveeeeeeieeeeeeene . |EC 60950, 3 Edition (1999)

Test procedure ........ccccovevevevnneennnnn. :

EN 60950, 3 Edition (2000)

Informative Test Report

Procedure deviation ........................ : N/A
Non-standard test method............... © N/A

Test Report Form/blank test report

Test Report Form NO. .........ccocvveenee. : 1950__ F/00-03
TRF originator. .........ccccoveveveveneennnen. . FIMKO

Master TRF.......cooovvviiiiiicc, . dated 00-02

Copyright reserved to the bodies participating in the IECEE Schemes (CB and CB-FCS) and/or the bodies

participating in the C.1.G (CCA-ENEC).

Test item description..................... :

Trademark .......ccoooveviviiiiiiiiiiieeenne, :

Panel PC

Model and/or type reference............. :

OFPC-215XXXXXX series, where X=0-9, A-Z, or blank

Manufacturer..........ccoocevveiiiininennen. :

Same as Applicant

Rating(S).....cvvvevveeiieieeiieiieeeeean, :

100-240 Vac, 60-50 Hz, 4-2 A
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Copy of marking plate and summary of test results (information/comments):

No.l Alley 20, Lane 26, Ruciguang Road
m I ‘ H Neihu Distriet, Taipei, Taiwan 114, R.O.C.
1] MADE IN TAIVWAN

MODEL: OFPC-215X Tested To Comply
With FCC Standards
ES-200 FORHOME OR OFFICE USE
This device complies with the reguirmentsin part

150f the FCC mle:
ﬁ_c INPUT:1 ﬂﬂﬂzlﬂ-‘rﬂc* 4~2A Operation is aubjectta the following twas conditiona:
{1] this devicemay not cause harmiul interference,
60~50Hz and (2] this device must accepiany interference
recelved, including interferencethat may cause

LSTER undesired operation.
L
CAUTION:
S"IN‘ L L To prevent elecirieshock . Do not remove cover.
FEOEE] Mo user serviceable part inside. Referservicing
Ti to qualified peracnnel.

TRF No.: 1950___ F TRF originator: FIMKO
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Particulars: test item vs. test requirements

Equipment mobility............c...ccoe i - Movable
Operating condition.............cccoovvevieviiieiineeeineeenn.n o CONtINUOUS
Mains supply tolerance (%0)........cccccovvvveeiveeiieennnnnn s +10%, -10%
Tested for IT power Systems..........ccc.ecceevevvveennneenn. s NO

IT testing, phase-phase voltage (V)..........ccccoevevveeent NIA

Class of equipment...............cccceeeviveeiveineieeeennnn.... . Class | (earthed).
Mass of equipment (K@)..........cccovvveviieiiiieiiiievineeenn.t 8.1Kg
Protection against ingress of water............................ IPXO

Possible test case verdicts:

- test case does not apply to the test object ..............:. N/A
- test object does meet the requirement..................... Pass
- test object does not meet the requirement ..............: Fail

General remarks:

- "(see Enclosure #)" refers to additional information appended to the Report.

- "(see appended table)" refers to a table appended to the Report.
- Throughout this report a point is used as the decimal separator.

The test results presented in this report relate only to the object tested. This report shall not be reproduced,

except in full, without the written approval of the Issuing testing laboratory.

This report is not valid as a CB Test Report unless appended to a CB Test Certificate issued by a NCB

in accordance with IECEE 02.

General product information:

This product is a industrial Panel computer with touch LCD panel. It is specified for use in a Tmra of 50°C

maximum.

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
1 GENERAL Pass
1.5 Components Pass
151 Comply with IEC 950 or relevant component (see appended table) Pass
standard
15.2 Evaluation and testing of components Components, for which no Pass
relevant IEC-Standard exist,
have been tested under the
conditions occurring in the
equipment, using applicable
parts of IEC 60950.
Certified components are used
in accordance with their
ratings, certifications and they
comply with applicable parts of
this standards.
Dimensions (mm) of mains plug for direct Not direct plug-in equipment. N/A
PIUG-IN e :
Torque and pull test of mains plug for direct plug -in;| Not direct plug-in equipment. N/A
torque (Nm); pull (N).....oovii e :
153 Thermal controls There are no thermal controls N/A
facilitated in the unit.
154 Transformers Evaluated during separate N/A
certification of power supply.
155 Interconnecting cables Interconnecting cables comply Pass
with the relevant requirements
of this standard.
1.5.6 Capacitors in primary Circuits ...............ccoeeenneen. . | Evaluated during separate N/A
certification of power supply.
1.5.7 Double or reinforced insulation bridged by Evaluated during separate N/A
components certification of power supply.
1571 Bridging capacitors Evaluated during separate N/A
certification of power supply.
1.5.7.2 Bridging resistors Evaluated during separate N/A
certification of power supply.
1.5.7.3 Accessible parts Evaluated as part of the power Pass
supply.
158 Components in equipment for IT power systems Not for use on IT systems. N/A

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
1.6 Power interface Pass
16.1 AC power distribution systems AC power distribution systems Pass
are classify as TN.
1.6.2 Input current The steady state input current Pass
of the equipment did not
exceed the RATED CURRENT
by more than 10% under
NORMAL LOAD.
(See enclosed test record)
1.6.3 Voltage limit of hand-held equipment The unit is not a hand-held N/A
equipment.
1.6.4 Neutral conductor Neutral insulation is provided in N/A
the approval power supply.

TRF No.: 1950 F TRF originator: FIMKO




page 6 of 43

Report No. SPCLVD30772

IEC 60950
Clause Requirement + Test Result - Remark Verdict
1.7 Marking and instructions Pass
171 Power rating Rating marking readily visible Pass
to operator.
Rated voltage(s) or voltage range(s) (V) ............. : 1100 - 240 V Pass
Symbol for nature of supply for d.c. .................. . | AC Source. N/A
Rated frequency or frequency range (Hz) .......... : | 50-60 Hz. Pass
Rated current (A) .oooevveeiieiieee e c |24 A. Pass
Manufacturer’ s name/Trademark ..................... : m Pass
Type/model .......cooiiiiiiii . | OFPC-215XXXXX series, where Pass
"X"=0-9, A-Z, or blank
Symbol of Class Il .......coocoviiiiiiiiiiieee, . | Class | equipment. N/A
Other symbols ........ccoveiiiiiiii e, : | Additional symbols may be N/A
provided and conformed with
ISO 7000 or IEC 60417-1.
Certification marks .........cccooviiiiiiiiiin, . | CE. Pass
1.7.2 Safety instructions Safety instruction in English. Pass
Other languages will be
provided when submitted for
national approval.
Operating/safety instructions
made available to the user.
1.7.3 Short duty cycles The equipment is intended for N/A
continuous operation.
1.7.4 Supply voltage adjustment ..............cccceevvieennnnn. : | Equipment is auto-ranging. N/A
1.7.5 Power outlets on the equipment ....................... : | No standard power outlets are N/A
provided.
1.7.6 Fuse identification ............ccooooiiieiiniine, . | Fuse marking located at the Pass
UL and TUV listed power
supply.
1.7.7 Wiring terminals See below. Pass
1.7.7.1 Protective earthing and bonding terminals Evaluated in EN60950 Pass
approved power supply.
1.7.7.2 Terminal for a.c. mains supply conductors Terminals intended for Pass
connection of the primary
power neutral conductor
indicated by the capital letter
N.
1.7.8 Controls and indicators Safety clearly not involved. Pass

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950

Clause Requirement + Test Result - Remark Verdict

1.78.1 Identification, location and marking .................. : | The function of controls Pass
affecting safety is obvious
regardless of language.

1.7.8.2 COIOUIS e : | Agreen LED is illuminated Pass
when the unit is operating.

1.7.8.3 Symbols according to IEC 60417 ...................... . | The push-push switch is Pass
marked with the symbols:
(60417-1-IEC-5010).

1.7.8.4 Markings using figures .........ccoociiiiiiiiiiine . | Figures are not used for N/A
indicating different positions of
controls.

1.7.9 Isolation of multiple power sources .................. : | There is only one connection N/A
to hazardous voltages.

1.7.10 IT power system Not intended for use on IT N/A
power systems.

1.7.11 Thermostats and other regulating devices No thermostats or similar N/A
regulating devices.

1.7.12 = gl [ = o [ . | Reviewed only English Ya
markings/instructions.

May be provided in other
languages when the equipment
will be applied for other
national certificated.

1.7.13 Durability All markings provided on UL Pass
Recognized Component labels
suitable for surface they are
applied upon.

1.7.14 Removable parts No marking is located on (a) Pass
removable part(s).

1.7.15 Replaceable batteries The lithium battery is not N/A
located in an Operator Access
Area.

LanQUAGE......cvieieiiiie e : Y

1.7.16 Operator access with a tool ...............cccoeeeeenenn, . | No operator access areas Pass
require the use of a tool.

1.7.17 Equipment for restricted access locations.......... . | Equipment not intended for N/A
installation in a RESTRICTED
ACCESS LOCATION.

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2 PROTECTION FROM HAZARDS Pass
2.1 Protection from electric shock and energy hazards Pass
2.1.1 Protection in OPERATOR access areas The construction of this metal Pass
enclosure prevents the
accessibility to any parts with
only basic insulation to ELV or
hazardous voltage with test pin
or test finger.
21.1.1 Access to energized parts The operator has access to Pass
bare parts of SELV CIRCUITS.
No operator access to
energized parts.
Test by iNSPeCtion .........covvviiiiiiiiiiiieeeee, . | Operator cannot contact with Pass
any parts with only basic
insulation to ELV or hazardous
voltage.
Test with testfinger .........ccoooeiiiiiiiiiin, : | The test finger was unable to Pass
contact bare hazardous parts,
basic insulation, or ELV
circuits.
Testwith test pin ......oooiviiiii e, . | The test pin was unable to Pass
contact bare hazardous parts.
Test withtest probe .........coooiviiiiii, : | No TNV present. N/A
21.1.2 Battery compartments............coveveiniiiiniiininns : | No battery components. N/A
2.1.1.3 Access to ELV wiring Internal wiring in an ELV circuit N/A
is not user accessible.
Working voltage (V); distance (mm) through Ya
insulation
2114 Access to hazardous voltage circuit wiring No internal wiring accessible N/A
to the user.
2115 Energy hazards ..........ccooooiiiiiiniiii, . | No hazardous voltage wiring in Pass
operator accessible area.
2.1.1.6 Manual controls No shafts or knobs, etc. at N/A
ELV, TNV or hazardous
voltage.
2.1.1.7 Discharge of capacitors in the primary circuit The capacitance of the input Pass
circuit is >0.1 uF. See
enclosed test record.
Time-constant (s); measured voltage (V)............ . | See enclosed test record. Ya
2.1.2 Protection in service access areas No bare parts operating at N/A

HAZARDOUS VOLTAGES in a
service access area.

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950

Clause Requirement + Test Result - Remark Verdict

2.1.3 Protection in restricted access locations The unit is not intended to be N/A
used in restricted locations.

2.2 SELV circuits Pass

2.2.1 General requirements SELV levels are maintained Pass
after single fault condition.

2.2.2 Voltages under normal conditions (V) ................ : | All accessible voltages are Pass
less than 42.4 Vp or 60 V dc
and are classified as SELV.

2.2.3 Voltages under fault conditions (V).................... . | Evaluated during separate Pass
certification of power supply.

Under fault conditions voltages
never exceed 71V peak and
120Vdc and do not exceed
42.4V peak or 60V dc for more
than 0.2 sec.

2.2.3.1 Separation by double or reinforced insulation UL, TUV listed build-in power Pass
(method 1) supply with fire enclosure used
in the unit. The output of the
power supply is SELV.

Hazardous voltage wiring
which may contact SELV
parts provided with double or
reinforced insulation. See
2.10.5.

2.2.3.2 Separation by earthed screen (method 2) Method 1 used. N/A

2.2.3.3 Protection by earthing of the SELV circuit (method | Method 1 used. N/A
3)

2.2.4 Connection of SELV circuits to other circuits........: | SELV circuit and all Pass
interconnected circuits
separated from primary by
Reinforced/Double insulation.

The SELV circuit does not
exceed the SELV limits under
normal and fault conditions.

SELV circuits are only
connected to other secondary
circuits.

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.3 TNV circuits N/A
2.3.1 Limits N/A
Type of TNV CIrCUitS........oocviiiiiiiiiicceeen, : Y
2.3.2 Separation from other circuits and from accessible N/A
parts
Insulation employed..........ccooooiiiiiiiiiine, : Ya
2.3.3 Separation from hazardous voltages N/A
Insulation employed..........ccoooviiiiiiiieiiieeen, : Ya
234 Connection of TNV circuits to other circuits N/A
Insulation employed ...........cccoovviiiiiiiiiiine : Ya
2.35 Test for operating voltages generated externally N/A
2.4 Limited current circuits Pass
24.1 General requirements The unit is facilitated with UL, Pass
TUV listed power supply. This
part has been evaluated.
On the other hand, the LCC
test result of inverter facilitaed
on LCD monitor, see enclosed
test record.
2.4.2 Limit values See enclosed test record Pass
Frequency (Hz)........coovvviiiiiiiiic e, . | Ditto Ya
Measured current (MA)......cccoveiviiiiiiiiiieeeeeins : | Ditto Ya
Measured voltage (V) ....ccoeeveveiiiiiiiiieieieeeis : | Ditto Ya
Measured capacitance (M) .........cooeevviiviineennnns . | Ditto Ya
2.4.3 Connection of limited current circuits to other N/A
circuits

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.5 Limited power sources Pass
Inherently limited output N/A
Impedance limited output See Table 1.5.1 for PTC Pass
device.
Overcurrent protective device limited output N/A
Regulating network limited output under normal N/A
operating and single fault condition
Regulating network limited output under normal N/A

operating conditions and overcurrent protective
device limited output under single fault condition

Output voltage (V), output current (A), apparent

POWET (WA). . ettt :

See enclosed test record.

E

Current rating of overcurrent protective device (A)

¥4

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.6 Provisions for earthing and bonding Pass
26.1 Protective earthing Accessible parts are earthed. Pass
2.6.2 Functional earthing The functional earthing (SELV Pass
ground) have seperated from
hazardous part by
Double/Reinforce Insulation
and connect to protective earth
terminal.
2.6.3 Protective earthing and protective bonding See below. Pass
conductors
2.6.3.1 Size of protective earthing conductors Power supply cord suitable for Pass
application and subject to
country's national code and
regulations to be provided by
the manufacturer.
Rated current (A), cross-sectional area (mm?), Ya
AWG .. :
2.6.3.2 Size of protective bonding conductors Protective bonding conductors Pass
evaluated based on 2.6.3.3.
Rated current (A), cross-sectional area (mm?), Ya
AWG ..o :
2.6.3.3 Rated current (A), type and nominal thread Pass
diameter (MM).......oooveiiiiii e :
Resistance (W) of earthing conductors and their See enclosed test record. Pass
terminations, test current (A) .........ccooveivneiinnenns :
2.6.3.4 Colour of insulation ...........c.cooevivviiiiinn, . | Evaluated as part of the power Pass
supply.
Protective earthing conductor
is green with yellow stripe.
2.6.4 Terminals Appliance inlet used. N/A
26.4.1 Protective earthing and bonding terminals Appliance inlet used and the N/A
unit meet the test requirement
of 2.6.3.3.
Rated current (A), type and nominal thread Ya
diameter (MM).......cooveiiiiii e, :
2.6.4.2 Separation of the protective earthing conductor Appliance inlet used. Pass
from protective bonding conductors
2.6.5 Integrity of protective earthing See below. Pass
2.6.5.1 Interconnection of equipment No interconnection of N/A

hazardous voltage.

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950

Clause

Requirement + Test

Result - Remark

Verdict

2.6.5.2

Components in protective earthing conductors and | No switches or fuses in

protective bonding conductors

earthing conductors.

Pass

2.6.5.3

Disconnection of protective earth

It is not possible to disconnect
protective earth without
disconnecting mains; an
appliance inlet is used as
disconnect device.

Pass

2654

Parts that can be removed by an operator It is not possible to disconnect

earth without disconnecting
mains and protective earth
required makes earlier and
breaks later than the supply
connectors.

No other operator removable
parts with safety critical earth
connection.

Pass

2.6.5.5

Parts removed during servicing

Connections to protective
earthing cannot be removed
unless hazardous voltage is
removed from the part
simultaneously.

Pass

2.6.5.6

Corrosion resistance

No risk of corrosion. Complies
with Annex J.

N/A

2.6.5.7

Screws for protective bonding

Metal thickness at least twice
the pitch of the screw.

Pass

2.6.5.8

Reliance on telecommunication network

N/A

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.7 Overcurrent and earth fault protection in primary circuits Pass
2.7.1 Basic requirements Protective devices are Pass
integrated in the equipment.
Instructions when protection relies on building N/A
installation
2.7.2 Faults not covered in 5.3 The protective devices are well Pass
dimensioned and mounted.
2.7.3 Short-circuit backup protection The equipment is pluggable Pass
Type A.
2.7.4 Number and location of protective devices ........ : | One fuse in the "LIVE" phase. Pass
2.7.5 Protection by several devices Only one protective device is N/A
provided.
2.7.6 Warning to service personnel.............c.ccoeveunee. : | No service work necessary. N/A
2.8 Safety interlocks N/A
2.8.1 General principles There is no interlock provided. N/A
2.8.2 Protection requirements N/A
2.8.3 Inadvertent reactivation N/A
2.8.4 Fail-safe operation N/A
2.8.5 Interlocks with moving parts N/A
2.8.6 Overriding an interlock N/A
2.8.7 Switches and relays in interlock systems N/A
2.8.7.1 Contact gaps (MM) ...coevviiiiiiieiieece e, : N/A
2.8.7.2 Overload test N/A
2.8.7.3 Endurance test N/A
2.8.7.4 Electric strength test (V) N/A
2.8.8 Mechanical actuators N/A

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950

Clause Requirement + Test Result - Remark Verdict

2.9 Electrical insulation Pass

29.1 Properties of insulating materials Electric strength test was Pass
conducted after the humidity
treatment. See 2.9.2.

2.9.2 Humidity conditioning Humidity treatment performed Pass
to 120 hrs in condition:

91-95%, 40 °C.

See enclosed test record.

293 Requirements for insulation Electric strength test was Pass
conducted after the humidity
treatment. No flash over or
breakdown of insulation.

(see sub-clause 2.10, 4.5.1
and 5.2)

294 Insulation parameters Both parameters were Pass
considered.

2.9.5 Categories of insulation The adequate level of safety Pass
insulation is provided and

maintained to comply with the
requirements of this standard.

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.10 Clearances, creepage distances and distances through insulation Pass
2.10.1 General Pollution degree 2 applicable. Pass
2.10.2 Determination of working voltage Considered in UL, TUV listed Pass
power supply.
2.10.3 Clearances All critical clearance distances Pass
are covered in power supply
evaluation.
2.10.3.1 General Considered in approved power Pass
supply.
2.10.3.2 Clearances in primary circuit Considered in approved power Pass
supply.
2.10.3.3 Clearances in secondary circuits Considered in approved power Pass
supply.
2.10.34 Measurement of transient levels Transient levels below Pass
Overvoltage Category Il limits
based on 2.10.3.4.
2.10.4 Creepage distances Considered in approved power Pass
supply.
CTI SIS i : Y
2.10.5 Solid insulation Investigated during separate N/A
certification of power supply.
2.10.5.1 Minimum distance through insulation Considered in approved power Pass
supply.
2.10.5.2 Thin sheet material Considered in approved power Pass
supply.
Number of layers (PCS)......oevvveiuieiiiiiiiiiiiiieiins : Ya
Electric strength test Ya
2.10.5.3 Printed boards PWB is not used as reinforced N/A
or supplementary insulation.
Distance through insulation N/A
Electric strength test for thin sheet insulating Ya
material
Number of layers (PCS)......cccovvirveieiiiiiiiiiieeenn, : N/A
2.10.54 Wound components N/A
Number of layers (PCS)......cccvvveiviiiiiiiiiiiiiiieeins : N/A
Two wires in contact inside component; angle N/A
between 45° and 90°
2.10.6 Coated printed boards N/A
2.10.6.1 General N/A
2.10.6.2 Sample preparation and preliminary inspection N/A

TRF No.: 1950 F TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
2.10.6.3 Thermal cycling N/A
2.10.6.4 Thermal ageing °C) ...ocvuvveriiiiieiiieieeeene : N/A
2.10.6.5 Electric strength test Ya
2.10.6.6 Abrasion resistance test N/A
Electric strength test Ya
2.10.7 Enclosed and sealed parts .............cccocceveveennnns : N/A
Temperature T,=T, + Ta— Tamp 10K (°C).......... : N/A
2.10.8 Spacings filled by insulating compound.............. : N/A
Electric strength test Ya
2.10.9 Component external terminations N/A
2.10.10 Insulation with varying dimensions N/A
3 WIRING, CONNECTIONS AND SUPPLY Pass
3.1 General Pass
3.1.1 Current rating and overcurrent protection All internal wiring used in the Pass
distribution of primary power
protected against overcurrent
and short circuit by suitably
rated protective devices.
3.1.2 Protection against mechanical damage The wires are routed away Pass
from sharp edges and parts
which could damage
insulation.
3.1.3 Securing of internal wiring All wiring is reliably routed or Pass
separated and secured.
The wires are positioned in
such a manner that prevents
excessive strain, loosening of
terminal connections and
damage of conductor
insulation.
3.1.4 Insulation of conductors Insulation on internal Pass

conductors is considered to be
of adequate quality and
suitable for the application and
the working voltage involved.

All internal wirings are UL
Recognized and rated
minimum 300 Vac.
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3.1.5 Beads and ceramic insulators The equipment does not have N/A
any beads or similar
insulators.

3.1.6 Screws for electrical contact pressure Electrical screw connection is N/A
not used.

3.1.7 Non-metallic materials in electrical connections No contact pressure through Pass
insulating material.

3.1.8 Self-tapping and spaced thread screws Thread-cutting or space thread N/A
screws are not used fro
electrical connections.
Machine screws only.

3.1.9 Termination of conductors All conductors are reliable Pass
secured.

10 N pull test Considered. Pass
3.1.10 Sleeving on wiring N/A

TRF No.: 1950 __F
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3.2 Connection to a.c. mains supplies Pass
3.2.1 Means of CoNNection ............ccoovveveieiiiniiinnennn, . | The unit is provided with an Pass
appliance inlet.
3.2.2 Multiple supply connections Single mains supply. N/A
3.2.3 Permanently connected equipment The equipment is not N/A
permanently connected.
Number of conductors, diameter (mm) of cable and Ya
CONAUILS v :
3.2.4 Appliance inlets The appliance inlet complies Pass
with IEC 60320.
Appliance inlet can be inserted
without difficulty and so placed
that, after insertion of the
connector, the equipment is
not supported by the
connector for any position of
normal use on a flat surface.
3.25 Power supply cords Power supply cord suitable for Pass
application and subject to
country's national code and
regulations to be provided by
the manufacturer.
TP e : Ya
Rated current (A), cross-sectional area (mm?), Ya
AWG .. :
3.2.6 Cord anchorages and strain relief Appliance inlet is used. N/A
Mass of equipment (kg), pull (N) ........cccoeveennnns : Ya
Longitudinal displacement (mm) ....................... : Ya
3.2.7 Protection against mechanical damage No parts under this unit likely Pass
to damage the power supply
cord.
No sharp edges.
3.2.8 Cord guards The equipment dose not use a N/A
non-detachable power supply
cord.
D (mm); test Mass (Q) ...ovvvevvrernieenieinieiiieiieennns : Ya
Radius of curvature of cord (mm)..............ccceeunees : Ya
3.29 Supply wiring space Equipment provided with an N/A
appliance inlet.
TRF No.: 1950 F TRF originator: FIMKO
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3.3 Wiring terminals for connection of external conductors N/A
3.3.1 Wiring terminals Equipment with detachable N/A
power supply cord, connected
on appliance inlet.
3.3.2 Connection of non-detachable power supply cords N/A
3.3.3 Screw terminals N/A
3.34 Rated current (A), cord/cable type, cross- sectlonal N/A
Area (MM?) ..o :
3.35 Rated current (A), type and nominal thread N/A
diameter (MM)......oooviiiiiie e, :
3.3.6 Wiring terminals design N/A
3.3.7 Grouping of wiring terminals N/A
3.3.8 Stranded wire N/A

TRF No.: 1950 F TRF originator: FIMKO




page 21 of 43

Report No. SPCLVD30772

IEC 60950

Clause Requirement + Test Result - Remark Verdict

3.4 Disconnection from the a.c. mains supply Pass

34.1 General requirement The appliance inlet is Pass
considered to be the
disconnect device.

3.4.2 Disconnect devices The equipment is provided with Pass
an appliance coupler.

3.4.3 Permanently connected equipment Not permanently connected N/A
equipment.

3.4.4 Parts which remain energized No parts remain energized N/A
when the disconnect device is
removed.

3.4.5 Switches in flexible cords No isolating switch in the cord N/A
set.

3.4.6 Single-phase equipment Disconnect device disconnects Pass
all poles simultaneously.

3.4.7 Three-phase equipment The unit is single-phase N/A
equipment.

3.4.8 Switches as disconnect devices A switch is not considered the N/A
disconnect device.

3.4.9 Plugs as disconnect devices The appliance inlet is N/A
considered to be the
disconnect device.

3.4.10 Interconnected equipment No interconnection of N/A
hazardous voltages or energy
levels.

3.4.11 Multiple power sources The equipment only receives N/A
power from one source.

3.5 Interconnection of equipment Pass

3.5.1 General requirements Pass

3.5.2 Types of interconnection circuits.......................... | Interconnection circuits are Pass
SELV CIRCUITS.

3.53 ELV circuits as interconnection circuits No ELV interconnection. N/A
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PHYSICAL REQUIREMENTS Pass
4.1 Stability Pass
Angle of 10° The unit with frame intends to N/A
screw with other facilities.
Test: force (N) c.oovvveeiiiiiiiiiici i eeenene.nl | EqUipment is not a floor- N/A
standing unit.
4.2 Mechanical strength Pass
4.2.1 General See below. Pass
4.2.2 Steady force test, 10 N 10N were applied to Pass
components.
No energy or other hazards.
4.2.3 Steady force test, 30 N The equipment does not have N/A
any internal enclosures.
4.2.4 Steady force test, 250 N 250N were applied to other Pass
outer enclosure.
No energy or other hazards.
4.2.5 Impact test 5009 steel sphere ball fall, Pass
from 1.3m height onto outer
enclosure.
The test was done with all
enclosure. No safety relevant
damaged.
4.2.6 Drop test Unit is not hand-held, direct N/A
plug-in, or transportable.
4.2.7 Stress relief Enclosure is metal. N/A
4.2.8 Cathode ray tubes The equipment does not have N/A
any CRT.
Picture tube separately certified........................ : N/A
4.2.9 High pressure lamps The equipment does not have N/A
any high pressure lamps.
4.2.10 Wall or ceiling mounted equipment; force (N) ..... : | Not wall mounted equipment. N/A
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4.3 Design and construction Pass
4.3.1 Edges and corners All edges and corners are Pass
judged to be sufficiently well
rounded so as not to
constitute a hazard.
4.3.2 Handles and manual controls; force (N).............. : N/A
4.3.3 Adjustable controls The equipment does not have N/A
a voltage selector.
The equipment is auto-ranging.
4.3.4 Securing of parts No loosening of parts impairing Pass
creepage distances or
clearances over supplementary
or reinforced insulation is likely
to occur.
4.3.5 Connection of plugs and sockets The equipment does not have N/A
any interchangeable
plugs/sockets.
4.3.6 Direct plug-in equipment Not direct plug-in equipment. N/A
Torque (NM) coov e : Ya
4.3.7 Heating elements in earthed equipment The equipment does not have N/A
any heating elements.
4.3.8 Batteries Battery is protected against Pass
charging current by multiple
components within the system
clock integrated circuit
package. See Critical
Components List.
4.3.9 Oil and grease The insulation of the internal N/A
wiring is not exposed to oil,
grease, etc.
4.3.10 Dust, powders, liquids and gases The equipment does not N/A
produce dust or employ
powders, liquids or gases.
43.11 Containers for liquids or gases The equipment does not N/A
contain liquids.
4.3.12 Flammable liquids...........cccccoiiiiiiiiii : | The equipment does not use N/A
any flammable liquids.
Quantity of liquid (I).......ccoveeieiiiii e, : N/A
Flash point (°C) oovvvviiiiii e : N/A
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4.3.13 Radiation; type of radiation ..............ccccooeevneen. . | The equipment does not N/A
generate ionizing radiation or
contain flammable liquids or
gases.
Equipment using lasers N/A
4.4 Protection against hazardous moving parts N/A
4.4.1 General Equipment does not have any N/A
hazardous moving parts.
4.4.2 Protection in operator access areas Equipment does not have any N/A
hazardous moving parts.
4.4.3 Protection in restricted access locations Equipment does not have any N/A
hazardous moving parts.
4.4.4 Protection in service access areas Unintentional contact with N/A
hazardous moving parts by
service personnel is unlikely.
4.5 Thermal requirements Pass
45.1 Temperature rises See appended table Pass
Normal load condition per Annex L.................... : N/A
45.2 Resistance to abnormal heat No parts at hazardous voltage N/A
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4.6

Openings in enclosures

Pass

4.6.1

Top and side openings

Foreign objects entering the
enclosure will not contact bare
parts at hazardous voltage or
energy. (No hazardous parts
within 5° projection).

Pass

DIimensions (MM) ........cooiieiiieiiieee e :

Left Side: Provided with 20
slots openings for fan, each
measures 19.95 mm by 1.95
mm. Provided with several
circle openings, each
measured 2.9 mm diameter
cover area 62.6 mm by 31 mm

¥4

4.6.2

Bottoms of fire enclosures

Bottom side: Provided with 15
circle openings located right
and left side, measured 2.9
mm diameter covered area
22.9 mm by 12.6 mm.

N/A

Construction of the bottom..............cocovivivinnnen. :

¥

4.6.3

Doors or covers in fire enclosures

The equipment does not have
any doors or covers.

N/A

4.6.4

Openings in transportable equipment

Unit not transportable.

N/A

4.6.5

Adhesives for constructional purposes

Adhesives not used for
securement of internal barriers
or screens.

N/A

Conditioning temperature/time..................c.c....... :

E
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4.7 Resistance to fire Pass
4.7.1 Reducing the risk of ignition and spread of flame Method 1: Selection and Pass

application of components and

materials which minimize the

possibility of ignition and

spread of flame.
4.7.2 Conditions for a fire enclosure With having the following Pass

components:

- approved power supply

- wiring

- integrated circuit

- DC Fan

- Lithium Battery

-Hard Disk Drive

-CD-ROM

The fire enclosure is required.
4.7.2.1 Parts requiring a fire enclosure A fire enclosure covers all Pass

parts.
4.7.2.2 Parts not requiring a fire enclosure Fire enclosure covers all parts. Pass
4.7.3 Materials Pass
4.7.3.1 General See below. Pass
4.7.3.2 Materials for fire enclosures The fire enclosure is metal. N/A
4.7.3.3 Materials for components and other parts outside | Fire enclosure covers all parts. N/A

fire enclosures
4.7.3.4 Materials for components and other parts inside All internal materials are rated Pass
fire enclosures V-2 or better or are mounted

on a PWB rated V-1 or better.

Internal wiring is UL

Recognized, marked VW-1 or

FT-1 and strapped by individual

cable ties (where needed).

See Table 1.5 for material

information.
4.7.3.5 Materials for air filter assemblies The equipment does not have N/A

any air filters.
4.7.3.6 Materials used in high-voltage components No high-voltage components. N/A
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5 ELECTRICAL REQUIREMENTS AND SIMULATED ABNORMAL CONDITIONS Pass
5.1 Touch current and protective conductor current Pass
5.1.1 General See below. Pass
5.1.2 Equipment under test (EUT) Equipment designed for Pass
connection to only one power
source.
5.1.3 Test circuit Single phase equipment Pass
intended for connection to TN
system.
5.1.4 Application of measuring instrument Test made to 10X20 cm metal Pass
foil in contact with accessible
non-conductive part.
5.15 Test procedure Pass
5.1.6 Test measurements See appended test record. Pass
Test voltage (V) .oovevveeiieiiieiee e : | 264 Vac. Ya
Measured current (MA) .....cooveiineiiiicieeeen, . | See enclosed test record. Ya
Max. allowed current (MA) ......ccovevviiiiiniiennnennn, : | 3.5 mA. (Class | movable) Ya

5.1.7 Equipment with touch current exceeding Touch current is < 3.5 mA. Pass
3.5 MA :

5.1.8 Touch currents to and from telecommunication N/A

networks

5.1.8.1 Limitation of the touch current to a N/A

telecommunication network

Testvoltage (V) .ovveviiiiii e : Ya
Measured current (MA) ......ccovviiieeiiiiieireneees : Ya
Max. allowed current (MA) .......cooeevveiiiiiinnnennn, : Ya

5.1.8.2 Summation of touch currents from N/A

telecommunication Networks................ccoeeeeieent
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5.2 Electric strength Pass

5.2.1 General Based on the electric strength Pass
test the use of the insulating
materials within the equipment
is satisfactory.

(See enclosed test report)

5.2.2 Test procedure No insulation breakdown Pass
detected during the test.

(see enclosed test record)
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5.3

Abnormal operating and fault conditions

Pass

531

Protection against overload and abnormal
operation

(see enclosed test record)

Pass

5.3.2

Motors

Approval DC Fan.

All disk drive motors evaluated
as part of component
evaluation.

Pass

5.3.3

Transformers

Evaluated as part of power
supply.

Pass

5.3.4

Functional insulation..........cccovviiiiiiiiiiiiieens :

Functional insulation between
the phases before the fuse
complies with method (a),
other operation insulation
complies with method (C).

Considered in approved SPS.

Pass

5.3.5

Electromechanical components

The equipment does not have
any electromechanical
components in the secondary.

N/A

5.3.6

Simulation of faults

Faults in primary and
secondary components and
functional insulation were
already considered during the
approval of the SPS.

See enclosed test record for
abnormal operation tests.

Pass

5.3.7

Unattended equipment

The equipment does not have
any thermostats, temperature
limiters, or thermal cut-outs.

N/A

5.3.8

Compliance criteria for abnormal operating and
fault conditions

No fire, emission of molten
metal or deformation was
noted during the tests.

Electric strength tests
performed after abnormal and
fault tests.

Pass
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6 CONNECTION TO TELECOMMUNICATION NETWORKS N/A
6.1 Protection of telecommunication network service personnel, and users of N/A
other equipment connected to the network, from hazards in the equipment
6.1.1 Protection from hazardous voltages N/A
6.1.2 Separation of the telecommunication network from earth N/A
6.1.2.1 Requirements N/A
Testvoltage (V) .oveeiiiiiiiii e, : Ya
Current in the test circuit (MA) ........ccoevvveennnen. : Ya
6.1.2.2 EXCIUSIONS ...coviiiiiec e : N/A
6.2 Protection of equipment users from overvoltages on telecommunication N/A
networks
6.2.1 Separation requirements N/A
6.2.2 Electric strength test procedure N/A
6.2.2.1 Impulse test N/A
6.2.2.2 Steady-state test N/A
6.2.2.3 Compliance criteria N/A
6.3 Protection of telecommunication wiring system from overheating N/A
Max. output current (A) .....coovveiieiiiiiieiieneees : Ya
Current limiting method ..............coooeeiiiini, : Ya
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A ANNEX A, TESTS FOR RESISTANCE TO HEAT AND FIRE N/A
Al Flammability test for fire enclosures of movable equipment having a total N/A
mass exceeding 18 kg, and of stationary equipment (see 4.7.3.2)
Al1l Samples, material............ccooovieiiiiiii, : Ya
Wall thickness (Mm)........ccoccoeeiiiiiniiniieeen, : Ya
A.l.2 Conditioning of samples; temperature (°C).......... : N/A
A.1.3 Mounting of samples..........ccooevvviiiiiiiiiiiine : N/A
Al.4 Test flame N/A
A.1.5 Test procedure N/A
A.1.6 Compliance criteria N/A
Sample 1 burning time (S).......ccooveevveirineenieeenn, : Ya
Sample 2 burning time (S)........ccovverveiiniieieennn, : Ya
Sample 3 burning time (S)......ccovvvveiiieiiieieeen, : Ya
A.2 Flammability test for fire enclosures of movable equipment having a total N/A
mass not exceeding 18 kg, and for material and components located inside
fire enclosures (see 4.7.3.2 and 4.7.3.4)
A.2.1 Samples, material...........coccoveiiiiiiii : Ya
Wall thickness (mm)........ccocoeeviieiiiiinieeeen, : Ya
A.2.6 Compliance criteria N/A
Sample 1 burning time (S).......ccvvvevveiineieieeenn, : Ya
Sample 2 burning time (S).......ccovvvvveieineeeieeenn, : Ya
Sample 3 burning time (S)........ccovveviveiiineinieeenn. : Ya
A2.7 Alternative test acc. to IEC 60695-2-2, cl. 4, 8 N/A
Sample 1 burning time (S)......ccovvvvviiieiiieineen, : Ya
Sample 2 burning time (S)......ccovvvvvviieiiieiieen, : Ya
Sample 3 burning time (S)......ccovvvvvviieiiieieeen, : Ya
A.3 High current arcing ignition test (see 4.7.3.2) N/A
A.3.1 Samples, material .........ccoooveiiiiii : ¥
Wall thickness (mm)..........cccooviiiiiiiiines : Ya
A.3.5 Compliance criteria N/A
Sample 1 number of arcs to ignition (pcs).......... : Ya
Sample 2 number of arcs to ignition (pcs).......... : Ya
Sample 3 number of arcs to ignition (pcs)......... : Ya
Sample 4 number of arcs to ignition (pcs)......... : Ya
Sample 5 number of arcs to ignition (pcs) .......... : Ya
A4 Hot wire ignition test (see 4.7.3.2) N/A
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A4l Samples, material..........cooccoveiiiiiii : ¥
Wall thickness (mm)..........ccooovviiiiiinins : Ya
A.4.5 Compliance criteria N/A
Sample 1 ignition time (S).....ocvvviieiiieiiieineen, : Ya
Sample 2 ignition time (S).....ccovvviviiieiiieieeen, : Ya
Sample 3 ignition time (S).....cocvvvviviiieiicieeen, : Ya
Sample 4 ignition time (S)......ccovvvviiiiiieiiee, : Ya
Sample 5 ignition time (S)......ccovvvvviiiiiieiineen, : Ya
A.5 Hot flaming oil test (see 4.6.2) N/A
A.6 Flammability tests for classifying materials V-0, V-1 or V-2 N/A
A6.1 Samples, material.............ccooovviiiiiiii, : Ya
Wall thickness (Mm)..........c.cooeiiiiiniiniiecen, : Ya
A.6.5 Compliance criteria N/A
A.6.6 Permitted re-test N/A
A.7 Flammability test for classifying foamed materials HF-1, HF-2 or HFB N/A
A7.1 Sample, material ...........cooocoviiiiiii : Ya
Wall thickness (mm)..........cccoovviiiiiiiiins : Ya
A.7.4 Compliance criteria N/A
A.7.5 Compliance criteria, HF-2 N/A
A.7.6 Compliance criteria, HF-1 N/A
A.7.7 Compliance criteria, HBF N/A
A.7.8 Permitted re-test, HF-1 or HF-2 N/A
A.7.9 Permitted re-test, HBF N/A
A.8 Flammability test for classifying materials HB N/A
A.8.1 Samples, material..........ccoocoveiiii i, : ¥
Sample thickness (mm) ..........ccccoeviviiiniinneennn, : Ya
A.8.2 Conditioning of samples; temperature (°C).......... : N/A
A.8.4 Test procedure N/A
A.8.5 Compliance criteria N/A
A.8.6 Permitted re-test N/A
A.9 Flammability test for classifying materials 5V N/A
A9.1 Samples, material..........coocceviiiiiiiii : Ya
Sample thickness (Mm) .........ccoooeeiiiiiniinnnnennn, : Ya
A9.4 Test procedure, test bars N/A
A.9.5 Test procedure, test plagues N/A
A.9.6 Compliance criteria N/A
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A.9.7 Permitted re-test N/A

A.10 Stress relief conditioning (see 4.2.7) N/A
Temperature (°C) .....oovevnveerieiiieeeee e : Ya

B ANNEX B, MOTOR TESTS UNDER ABNORMAL CONDITIONS (see 4.7.2.2 and Pass
5.3.2)

B.1 General requirements Certified DC Fan used. Pass
POSItION oeeii Above CPU Ya
Manufacturer ...........c.cooeveieiiiiiiiiii el | See appended Table 1.5.1 Ya
1Y/ 01T B B 1 (o} Ya
Rated values .........c...cccovvviviiiiiiiiiiniciiieeennnn. | Ditto Ya

B.2 Test conditions N/A

B.3 Maximum temperatures N/A

B.4 Running overload test N/A

B.5 Locked-rotor overload test N/A
Test duration (days) .......cccoeevieiiiiiiiiiiiieeeeed Ya
Electric strength test: test voltage (V) ................: Ya

B.6 Running overload test for DC motors in N/A
secondary circuits

B.7 Locked-rotor overload test for DC motors in secondary circuits N/A

B.7.1 Test procedure N/A

B.7.2 Alternative test procedure; test time (h)................: N/A

B.7.3 Electric strength test N/A

B.8 Test for motors with capacitors N/A

B.9 Test for three-phase motors N/A

B.10 Test for series motors N/A
Operating voltage (V) ....ovevviiiiiieieeeeeee e Ya
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C ANNEX C, TRANSFORMERS (see 1.5.4 and 5.3.3) N/A
POSItION oo Ya
MaNUFACIUIEr ........ccoviiiiiiiie e Ya
TP e Ya
Rated values ........coovviiieiiiiinii e Ya
Method of protection ............coccovviiiiiiiiiiiineenns : Ya

C1 Overload test N/A

C.2 Insulation N/A
Protection from displacement of windings........... : N/A

G ANNEX G, ALTERNATIVE METHOD FOR DETERMINING MINIMUM N/A
CLEARANCES

G.1 Summary of the procedure for determining N/A
minimum clearances

G.2 Determination of mains transient voltage (V) : N/A

G.3 Determination of telecommunication network N/A
transient voltage (V) ....ccoveeiiiiiiiiniinceceen, :

G.4 Determination of required withstand voltage N/A
(Ve :

G.5 Measurement of transient levels (V).............. : N/A

G.6 Determination of minimum clearances......... : N/A

H ANNEX H, IONIZING RADIATION (see 4.3.13) N/A
lonizing radiation N/A
Measured radiation (MR/N) ......ccooeeiiiiiiiiinnid Ya
Measured high-voltage (KV) ......c.ccooviviiiiiinineed Ya
Measured focus voltage (KV) .......ccooevviviinniinnnd Ya
CRT Markings ....cccooevvveiiiiiieiiece e Ya
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J ANNEX J, TABLE OF ELECTROCHEMICAL POTENTIALS (see 2.6.5.6) N/A

Metal USEd ......cooviiiiiii e Ya
K ANNEX K, THERMAL CONTROLS (see 1.5.3 and 5.3.7) N/A
K.1 Making and breaking capacity N/A
K.2 Thermostat reliability; operating voltage (V). : N/A
K.3 Thermostat endurance test; operating voltage N/A

(V) e, :
K.4 Temperature limiter endurance; operating N/A

Voltage (V) covveeieie :
K.5 Thermal cut-out reliability N/A
K.6 Stability of operation N/A
M ANNEX M, CRITERIA FOR TELEPHONE RINGING SIGNALS (see 2.3.1) N/A
M.2 Method A N/A
M.3 Method B N/A
M.3.1 Ringing signal N/A
M.3.1.1 Frequency () ... .o, : Ya
M.3.1.2 VOlAgE (V) e : Ya
M.3.1.3 Cadence; time (s), voltage (V) .cocovvvvviieiineennnnn. : Ya
M.3.1.4 Single fault current (MA).......cccovviiiiieiiieeee, : Ya
M.3.2 Tripping device and monitoring voltage ............... : N/A
M.3.2.1 Conditions for use of a tripping device or a N/A

monitoring voltage
M.3.2.2 Tripping device N/A
M.3.2.3 Monitoring voltage (V)........ccoveirineieniiiniiiieeenn, : N/A
U ANNEX U, INSULATED WINDING WIRES FOR USE WITHOUT INTERLEAVED N/A

INSULATION (see 2.10.5.4)

Separate test report N/A
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151 TABLE: list of critical components Pass
object/part No. manufacturer/ type/model technical data standard mark(s) of
trademark conformity®)
Power supply FSP Group Inc. | FSP180-50PLA |100-240V a.c, EN 60950 UL, Nemko
A IEC 60950
LCD Panel CHI MEI M150X2-T05 TFT type, SVGA | -- -
Optoelectronics 15 inch
Corp.
Inverter Hwa-ywen QF132v1.1X I/p: 13.2V, 1.63 |- --
Technology A, max.
Crop. O/p: 720 Vrms,
6.2 mA
- Transformer | FINE TF505C Class A -- -
- Fuse| Bussmann 3216FF 3A 63V - UL
Bel C1Q 3A 63V
Littlefuse 429 3A 63V
RTC Battery MATSUSHITA BR2032 3Vdc, 195mAh [ UL1642 UL
ELECTRIC Max Abnormal
INDUSTRIAL CO Charging Current
LTD 5 mA
Toshiba CR2032 3V, 220 mAh. [UL 1642 UL
Max. Abnormal
Charging Current
10mA
Rayovac BR2032 3V, 195 mAh. |UL 1642 UL
Max. Abnormal
Charging Current
4 mA
Polyswitch (FS1,| Raychem Corp., | SMD100-2018 15V d.c.,, 1.03A |UL1434 UL
FS2, FS3, FS4, |Electronics OEM at 25
FS5) division Circuit
Protection
Product
LCD Panel CRT Confidential | CLAA150XA03 | TFT type, SVGA | -- -
15.0inch
HDD Drive - - 5Vdc, 0.52A EN 60950 TOv, UL, CSA
(Optional) max.
FDD Drive - - 5Vvdc, 1A max. |EN 60950 TOV, UL, CSA
(Optional)

TRF No.: 1950 F TRF originator: FIMKO
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Clause | Requirement + Test Result - Remark Verdict
CD-ROM Drive |- - 5Vdc, 1.5A max. | EN 60950 TV, UL, CSA
(Optional)
System Fan Bi-Sonic BS402012H 12Vvdc, 0.16A IEC 60950 TUV, UL, CSA
Technology
Corp.
DC Fan for CPU | Bi-Sonic BP601012H 12Vvdc, 0.21A IEC 60950 TV, UL
Technology
Corp.
%) an asterisk indicates a mark which assures the agreed level of surveillance
1.6.2 TABLE: electrical data (in normal conditions) Pass
fuse # | | rated (A) U (V) P (W) I (mA) | fuse (MA) | condition/status

See enclosed test record

supplementary information:

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950

Clause Requirement + Test Result - Remark Verdict
2.10.3and | TABLE: clearance and creepage distance measurements N/A
2.10.4
clearance cl and creepage Up U r.m.s. (V)| required cl cl (mm) |required dcr der
distance dcr at/of: V) (mm) (mm) (mm)
Primary to
ground
Primary to
secondary
2.10.5 TABLE: distance through insulation measurements N/A
distance through insulation di at/of: Ur.m.s. test voltage required di di

V) (V) (mm) (mm)

supplementary information:

TRF No.: 1950 __F

TRF originator: FIMKO
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Clause Requirement + Test Result - Remark Verdict
4.5 TABLE: temperature rise measurements Pass

test voltage (V) .ocovviviiiiiiiiviiiiieeveeeeeeenn. - | See enclosed test record. Ya

EL (PC) e - Ya

T2 (PC) it - Ya
temperature rise dT of part/at: dT (K) required dT (K)
See enclosed test record
temperature rise dT of winding: R: (W) R, (W) dT (K) required dT | insulation

(K) class

supplementary information:
452 TABLE: ball pressure test of thermoplastics N/A

allowed impression diameter (mm) .....................: Ya
part test temperature (°C) | impression diameter

(mm)
supplementary information:
5.2 TABLE: electric strength tests and impulse tests Pass
test voltage applied between: test voltage (V) breakdown
Yes / No

See enclosed test record

supplementary information:

TRF No.: 1950 __F

TRF originator: FIMKO
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Clause Requirement + Test Result - Remark Verdict
5.3 TABLE: fault condition tests Pass
ambient temperature (°C) ......cocoviiiiiiiiiiiie :125°C Ya
model/type of power supply ......cooeeiiiiiiiiiiiinnnnn, | See Table 1.5.1 Ya
manufacturer of power supply ........coocceviiiiinnnnn. ;| ditto. a
rated markings of power supply ........c.occeeeinnin. ;| ditto. Ya
component | fault test voltage | testtime [fuse | fuse current |result
No. V) No. (A)

See enclosed test record

supplementary information:

A.6.5

TABLE: flammability test for classifying materials V-0, V-1 or V-2

N/A

sample No.
/ ref,

afterflame time (s) tyor t,

afterflame + afterglow (s) after 2nd flame
application t, + t3

1/A

2/A

3/A

4/A

5/A

6/B

7/B

8/B

9/B

10/B

A.6.6

TABLE: flammability re-test for classifying materials V-0, V-1 or V-2

N/A

sample
No.

afterflame time (s) tyor t,

afterflame + afterglow (s) after 2nd flame
application t, + t3

11

12

13

14

15

TRF No.: 1950 __F

TRF originator: FIMKO
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Clause

Requirement + Test

Result - Remark

Verdict

A.7.4,
A.7.5,
A.7.6 and
A7.7

TABLE: flammability test for classifying foam materials HF-1, HF-2 or HBF N/A

sample
No. / ref.

flame time (s)

glow time (s)

flaming/glowing distance
from the end (mm)

comment
(for A.7.7 burning rate
mm/min)

1/A

2/A

3/A

4/A

5/A

6/B

7/B

8/B

9/B

10/B

A.7.8

TABLE: flammability re-test for classifying foam materials HF-1 or HF-2 N/A

sample
No.

flame time (s)

glow time (s)

flaming/glowing distance
from the end (mm)

comment

11

12

13

14

15

A.7.9

TABLE: flammability re-test for classifying foam materials HBF

N/A

sample
No.

flame time (s)

glow time (s)

flaming/glowing distance
from the end (mm)

comment
(for A.7.7 burning rate
mm/min)

11

12

13

14

15

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950
Clause Requirement + Test Result - Remark Verdict
A.8.5 TABLE: flammability test for classifying materials HB N/A
sample flaming/glowing rate flaming/glowing distance from reference mark
NO. mm/min (mm)
1
2
A.8.6 TABLE: flammability re-test for classifying materials HB N/A
sample flaming/glowing rate flaming/glowing distance from reference mark
e mm/min (mm)
4

TRF No.: 1950 __F

TRF originator: FIMKO
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IEC 60950

Clause Requirement + Test Result - Remark Verdict

A.9.6 TABLE: flammability test for classifying materials 5V N/A

sample test bars test plaques

No./ref. flaming + burning distance position flaming + glowing time burning distance
glowing time (s) (mm) (s) (mm)

1/A

2/A

3/A

o|0|m|>

4/A

5/A

6/B

7/B

8/B

o(0O|®m | >

9/B

10/B

A.9.7 TABLE: flammability re-test for classifying materials 5V N/A

sample test bars test plaques

No. flaming + burning distance position flaming + glowing time burning distance
glowing time (s) (mm) (s) (mm)

11
12
13
14
15

o(0O|®m|>

supplementary information:

TRF No.: 1950 F TRF originator: FIMKO
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Measuring and Test Instruments

Applied For Safety Inspection

Company/Test Institute: Superior Product Consulting, Inc.

Page

Address of Test Site: 3F1. No. 10, Alley 6,Lane 235, Pao Chiao Road, Hsin Tien City, Taipei, Taiwan, R.O.C.

Person responsible for

Maintenance & Calibration : Terry wang/ Team Leader

7%»/

Division/Department : Test Lab.

oy 10343

[/

Date and Signature :
REV: A DATE:JUL,28, 2003
Item| - ~Kind of Instrument Precision Class .. : Manufactu.rer . Model s Rzmge Used &Functlon - Calibrated until .-
o SPC Property No. ’ : Serial No. v -
1 AC Power Meter YOKOGAWA 2433 20A ' 2';2 MNUN. 2004
SPC029 68LD0039 600V 23, JUN 2003
2 AC Power Meter YOKOGAWA 2433 20A 2.2, - JUN-..2004
SPC009 61LD0248 GO0V 23, JUN 2003
4 LEAKAGE CURRENT METER SIMPSON 228 0-100mA 13, -APR.:"2004%4
SPC103 20433 14, APR 2003
5 PUSH/PULL SCALE IMADA FB-30 30KG 23, JUN 2004
SPC004 207330 24, JUN 2003
8 DC ELECTRONIC LOAD PRODIGIT 3301A 60V/60A 04, MAR. 2004
SPC069 80201A011 05, MAR. 2003
9 CALIPER . - MITUTOYO 500-321 150mm 10, FEB. 2004
SPC019 7217225 11, FEB. 2003
10 TEMP. RECORDER YOKOGAWA UR180 -200C TO 17, 0CT. 2003
SPCO14 48YP0718 400C 18, OCT. 2002
1 TEMP. RECORDER YOKOGAWA UR180 -200C TO 19, NOV.-2003
SPC012 48YP0719 400°C 20, NOV. 2002
12 TEMP. RECORDER YOKOGAWA UR180 -200C TO 14, AUG. 2003
SPC033 42YS0028 400°C 15, AUG. 2002
13 TEMP. RECORDER FLUKE 52 -200C TO 24, JUL. 2004
* SPC099 4795005 760°C 25, JUL. 2003
14 DIGITIZING OSCILLOSCOPE TEKTRONIX TDS410 150MHz 08, JAN. 2004
SPC047 B010359 100MS/s 09, JAN. 2003
15 DUAL DISPLAY MULTIMETER FLUKE 45 750Vac 10, FEB. 2004
SPC018 5120082 10A 11, FEB. 2003
17 THERMO-HYGROMETER 1SUZU 33122 -15C-+40C 22, JUN. 2004
* SPC067 80660571 0-100% RH 23, JUN. 2003
18 DC ELECTRONIC LOAD PRODIGIT 3301 GOV/60A 0l, MAY. 2004
SPC028 205010035 250V/10A 02, MAY. 2003
19 DC ELECTRONIC LOAD PRODIGIT 3301 60V/60A 01, MAY. 2004
SPCO035 210010074 250V/10A 02, MAY. 2003
20 AC/DC CURRENT PROBE TEKTRONIX AG22 TOArms 01, MAY. 2004
SPC047 06-14-94 100Apk 02, MAY. 2003
22 DC ELECTRONIC LOAD PRODIGIT 3321 GOV/G0A 23, JUL. 2004
* SPCO8Y 607020097 24, JUL. 2003
23 DIGITIZING POWER METER PRODIGIT 4011 GOOV20A 25, JUL. 2004
* SPC059 964011133 26, JUL. 2003
25 DIGITIZING MUTIMETER GOOD WILL GDM-8055 750Vac 22, JUN. 2004
* SPC060 6040254 2A 20MQ 23, JUN. 2003
27 POWER ANALYSER AVPOWER PA2100 650Vrms 10, APR. 2004
SPC063 621-0597 20A 11, APR. 2003
28 DC ELECTRONIC LOAD PRODIGIT 3301A 60V/60A i6, OCT. 2003
SPC066 706014022 250V/10A 17, OCT. 2002
File E
. 2T T
Project spcive ° - ¢
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Item|-  Kind of Instrument Precision Class Manufacturer Model |~ Range Used
- {1 - SPCProperty No. - ' : SeriatNo. . . | - - &Function - o
29 TEST FINGER UL SM471 UL1950 2:1
SPC039 S002 FIG. 19 22,
30 BALL PRESSURE UL S1598 UL1950 21,
SPC041 S004 FIG. 21 22,
31 IMPACT BALL UL — S0mm 21, .
— S003 500g 22, MAR. 2002
32 TEST PIN UL S2962 UL1950 215 --MAR .. 2004
SPC040 S001 FIG. 20 22, MAR. 2002
33 DC ELECTRONIC LOAD PRODIGIT 3301A 60V/60A 1655 A UG .~32003
SPC077 80701A043 17, AUG. 2002
34 DC ELECTRONIC LOAD PRODIGIT 3301A 60V/60A 285 HTATU G 2107
SPCO079 80701A042 29, AUG. 2002
35 DC ELECTRONIC LOAD PRODIGIT 3302A 60V/30A 16, AUG:: 2003
SPC080 808020375 17, AUG. 2002
36 DC ELECTRONIC LOAD PRODIGIT 3302 60V/30A 15600 C:.T .+ +2:0.0.3
SPC081 808020378 17, OCT. 2002
37 DC ELECTRONIC LOAD ZENTECH 2600R 60V/60A 16, 7"AUG..7:2:0.073
SPC078 809055 300V/10A 17, AUG. 2002
38 TEMP. RECORDER YOKOGAWA UR1800 -200C TO 11, FEB. 2004
SPC082 4370GE038 400 12, FEB. 2003
39 TEMP. RECORDER YOKOGAWA UR1800 -200C TO 07, JAN 20014
SPC083 4370GE037 400 08, JAN 2003
40 TEMP. RECORDER ~ YOKOGAWA UR1800 -200C TO 07, JAN 2004
- SPC0%0 4370GE046 400 08, JAN. 2003
41 DC ELECTRONIC LOAD PRODIGIT 3302A 60V/30A 16, OCT. 2003
SPC091 811020578 17, OCT. 2002
42 DC ELECTRONIC LOAD PRODIGIT 3302A 60V/30A 1:6,::0CT. 2003
SPC088 811020580 17, OCT. 2002
43 DC ELECTRONIC LOAD PRODIGIT 3301A . '60V/GOA '3, NNOV. 2003
SPC098 80901A045 14, NOV. 2002
44 TEST FINGER UL FIGURE 19 UL1950 2.1, MAR. 2004
SPCO70 2346 FIG. 19 22, MAR. 2002
45 DC ELECTRONIC LOAD PRODIGIT 3301A 60V/60A 16, OCT. 2003
SPC092 80901A046 17, OCT 2002
46 DIGITIZING OSCILLOSCOPE TEKTRONIX TDS360 200MHz 26, AUG 2003
SPC093 B019983 1GS/s 27, AUG 2002
47 DUAL DISPLAY MULTIMETER FLUKE 45 750Vac 07, JAN. 2004
SPC094 7079032 10A 08, JAN 2003
48 HI-POT TESTER ZENTECH ZT9072A 10mA 28, AUG 2003
SPC095 809549 SKV 29, AUG. 2002
491 . GROUNDING TESTER ZENTECH 2719570 12v 26, NOV. 2003
SPC0% 807786 40A 27, NOV. 2002
50 LEAKAGE CURRENT METER SIMPSON 228 0-100mA 17, OCT. 2003
SPC097 20988 18, OCT. 2002
51 DIGITIZING POWER METER PRODIGIT 4011 600V/20A i1, FEB. 20014
SPC0%4 984011034 12, FEB. 2003
52 CALIPER MITUTOYO CD6"CS 150mm 19, NOV. 2003
SPC084 0305366 20, NOV. 2002
53 TEMP. RECORDER YOKOGAWA UR1800 -200C TO 19, NOV. 2003
SPC072 ) 4370GC179 400 20, NOV. 2002
54 AC POWER METER YOKOGAWA 2433 20A 07, JAN. 2004
SPC101 68L.D0040 600V 08, JAN. 2003
56 TEMP. RECORDER YOKOGAWA URI1800 -200C TO 11, FEB. 2004
SPC104 12W732059 400 12, FEB. 2003
57 TEMP. RECORDER FLUKE 52 -200C TO 06, MAR. 2004
SPCi06 73990047 760°C 07, MAR. 2003
58 DIGITIZING POWER METER CHYNG HONG CP-350 500V/50A 09, MAR. 2004
SPC107 355952 10, MAR. 2003
59 DIGITIZING POWER METER CHYNG HONG CP-350 500V/50A 09, MAR. 2004
SPC105 355953 i0, MAR. 20013
60 Temperature/Humidity Test Chamber KAO TIEH KT-7005-A 25°C to 40°C 07, OCT. 2003
SPC005 72867 93%RH t095%RH. {08, OCT. 2002
File E
: ool e
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‘ ! : Page 3 of 34‘
“H67 RECORD NO. N vol. Sec. Issued:
TEST PROGRAM DETAILS:
The manufacturer submitted
() a sample representing production of

(7& representative production samples of

Model (s) EL;/ 28 &

( ) - empleying the alternate

5() The following tests were conducted in accordance with

(w) the Standard for Safety of Information Technology Equipment.
x CSA C22.2, No. €0950/UL60950, Third Edition.

() IEC 60950, Third Edition { ) Including Amencwments
{ Including National Deviations from

~—

] VDE D805/05.90
) AS 3260

) EN 41 003

) TS 001-1990

)

P P I Y

Onliy thne following tests were deemed necessary.

< Tests were conducted by (co. name & location) Superior EBroduct Consulting, Inc,
Tripei, Taiwan, R.C.C.
() and witnessed by a member of the UL staff.

N Tests ware conducted under ¥WRBP/GTSR/COMPASS DrogramdRCifCAD.
{ ) Tests noted by the initials “UL” were conducted at UL/witnesszd by i staff
nember '

ts were conducted by
Understanding (MOU)/CB Scheme
{(CB Certificate lo. ; Tracking MNo.

(3 The following te

tu]

; uncer

=

&
the Memorandum o

[

-

’

]

TB:bd - UL 60950, 3rd Data Sheets

Form Issued: 10-02-00
Document: 005.Eng

Revised: 00-00--00

Form Page 10

Form Copyright © 2000 Underwriters Laboratories Inc.
Only those products bearing the UL Mark should be considered as being covered by UL.
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30T 75 Page

(f of ,;4“

The test methods and results of the following tests have been reviewed and found

to be in accordancse

» with the requirements in the Standards noted above.

are valid only for the tested equipment.

() The

’ (] f

fivillowing D3 Deviations from UL 1950,

A ' ' '

() The card cage contained

The CPU was Model

boards and had

The unit was

configured as follows:

1 .

empty slots.

Test results

Second Edition, were used for testing:

y 4
. AN
“Maximum normal lcad” was defined as follows: /—/M P75k )/Qb__ Lom
R4
{@ek?wgd# usk Pt Xomi R:5A .

()

2

Horizontal scanning frequency:

Vertical scanning frequency:

The unit welgns approxlmately

A

KHz

Hz

kg and was considered Birect—Rlug-

/ movable/ fixed/{ stationary.with erposed/
unexposed.SELV/ seeeaéa*y—lom_ncltaga¢—¥N¥—c1rcu1ts

()

0
%S

Tmra _ (g

Unless otherwise indicated,

°c.

B~ >em

The unit was considered rack-mountable.

all tests were conducted on Model

()

Tests performzd on Model

representative of Model

TB:bd - UL 60950,

3rd Data Sheets
Document: 005.Eng

Form Page 11

Form Copyright ©

2000

Underwriters Laboratories Inc.

wer: considered Lo Dhe
Form Issued: 10-02-900
Revised: 00-00-00

Only those products bearing the UL Mark should be considered as being covered by UL
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| 50778 ,
File Project _ Spc Lyb Page I‘KH’“
Tested by: ! polg =g Date S/ /w1
(24 [Z4 adl U
_ (Printed Name) (Signature)
~ ". /
Sample # |/ Instr Code/Range: 3, 57\ .
' [

1.6.2 - INPUT TEST:
SINGLE-PHASE

METHOD

The unit was connected to a variable voltage as indicated and then operated
normally under the conditions noted below until well warmed. The input current and
average power were measured.

(0 RESULTS
Average
Input Condition Input Current, A Power
Operating Condition Volts Hz Rated Measured Watts
Max. Noxmal Load 76 o = /69 157
_. 7 beo — /69 1¢7
: [ @ fe ¢ /. S& /48
. [eg L& < Nl 148
= >48 £® > &.63 ]
: ; > to > 8.L3 /¢
D . sb¢ f® — o5& 14
2 >6d Ee - & sk /<]

The steady-state input current did/did not exceed the rated current at the rated
voltage by more than 10% under the maximum normal load.

Comments: (X) Test on model: LS -—>0m

fower §;q;£ﬁ E&gédgaﬁzf= ECfZ,.E%QZ 7:§f£§?/fﬁﬂ"£79;PL43
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Form Issued: 10-02-00
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Form Page 23
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Data Sheet
File Project spcrvpb - 0T ) Page ‘444—‘
Tested by: ' S Cleay Date &/# /67
(74 r74 (%4 J /
(Printed Name) (Signature)
’/ N
Sample # | Instr Code/Range: &,

2.1.1.7 - CAPACITANCE DISCHARGE TEST:

METHOD

The unit was connected to >6¢ V ac, & Hz/des A storage oscilloscope was
connected across the external point of disconnection of the mains supply. with all
switches in the unit initially set to the “OFF” position, the unit was disconnected

from the supply source. The voltage at the time of disconnection, V,, and the voltage,
Vie, at 1.0/38=9 secondts} was/were recorded.

()Q‘ A photograph or printout of the scope waveform was provided.

() The test was repeated with the primary fuse removed.

() The test was repeated with all switches in all possible positions.
RESULTS
Measurement Fuse Switch Vo 37% V, Vie time at
37% Vo
Locations In/Out Position (V pk) (V_pk) (V_pk) {second)
ine_=Nesstral, Ln N/ % 8= [¢8.& N & exd
7

The voltage across-line capacitors did/did—neb decay to less than 37 percent of
its original value in 1.0/38~0.second (s}=

NOTES TO LAB:

1. Discharge through the test probe should be minimized.

One poéssible action is to use
a high impedance probe.

2. X-cap. ( ) ufF; )

ufF
X-Cap. ( ) ufF; ( ) uf

3. Bleeder resistor ( ) 02

Power Q\Afrﬂg | Moo(:ﬂr— 'Fx,F,Tyfg 'Fsr(ea_. 2 pLAi

TB:bd - UL 60950, 3rd Data Sheets
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Instrument Code / Range

Sample #:

ZP0E:60
€002 bny 8

$al MO1
ZH 052
bai1 LUD

AL16°88

AL

T

L 14D SWOOLW

SWH LUD [yt

A08E-
Ui LYd

A 08E
XeW 1Yo
ASEL .}
Slp (VI
AObT (V|

................................................

Fuse in at 37% of time

sboy g

1S:£1:60
€007 bNV 8

$31 MO
ZH 057
bati 14D

AL6'88

AL

—d M SWOOLW

SWY LYD ”,_,. ;

A 08E~
Ui LYD

A 08E

Fuse in at 1 sec. of time

s/s 005 M3 YAl
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SUPERIOR PRODUCT CONSULTING, INC.

3 Data Sheet

File ‘éa Project spte LvP 3 RS Page %

Tested by: ! vy ez Date ¥4 (=2
(4 [ J 7

{Printed Name) (Signature)

Sample # Instr Code/Range:

2.5 - LIMITED POWER SOURCE MEASUREMENTS:
QS METHOD (Inherently Limited)

2y
A sample of the &ﬁeﬁ supply/transformer, Model L6 >wof
Accessibte—Commeetor was connected to 6\

following output measurements,

/Operater
Vac, L@ Hz/dex After each of the
the values were compared with the appropriate tables:

A. The open circuit voltage (Uy,), with all load circuits disconnected.

B. The output current (I,.) after 60 seconds of operation with the load adjusted to
maintain the I, current limit (8.0 A or 150/U,, as applicable). Output circuits other
than the circuit under test were unloaded during the I, measurements.

c. The maximum output Volt-Ampere (VA), after 60 seconds of operation with the load
adjusted to maintain the VA limit (5 x U, or 100, as applicable). Output circuits
other than the circuit under test were unloaded during the VA measurement.

If a regulating network limited the output in compliance with Table 2B under
normal operating conditions, then measurements (AY, (B), and (C) were repeated under
single fault conditions. The faults were placed in any part of the regulating network,
including power supply pulse width modulation circuitry.

TB:bd - UL 60950, 3rd Data Sheets

Form Issued: 10-02-00
Document: 010.Eng

Revised: 00-00-00

Form Page 36
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SUPERIOR PRODUCT CONSULTING, INC

Data Sheet
' Page ?/H'

Spe LvP o0t
o Date J/’///a_]

File Project
Tested by: g ) o
7 7 7
(Printed Name) (Signature)
Sample # ;/ Instr Code/Range: (3 f7
' 7/
RESULTS
Output Measured Single Fault Maximum Limite
Tested From To Condition Use I.c VA VA
woB 1 dwpkd) _Duwtpme) Momg{; w1 [)e L)/ >3.6
Wo% > = = = whe lLne 6.7 _>3.9
’ J
: @.59 [ >0 ¢ ) s @Y

RN A R

¢ 35

*r

Qé [/oowa( %‘7‘—““» =

‘\/\«o\lt “Y L FI"\4’- -

OQ fhe-folttowimg/All output(s) complied with the limited power source requirements:

Comments: ( ) Test on model:
N
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Tested by: . Chtlg oy Date ¢/)2 /03
174 A 7
({Printed Name) (Signature) 7 4
|
Sample # /( Instr Code/Range: Uﬁ\
’ ]

2.6.3.3, 2.6.1 - EARTHING TEST II:
METHOD II - For circuit under test with a current rating exceeding 16 A.

Using a maximum 12 V ac\de power source, a current of >€, o A, was passed
between the equipment earthing terminal and the part in the equipment that is required
by 2.6.1 to be earthed listed below for a period of [, = minutes. The voltage

drop from the earthing terminal to the accessible metal part required to be earthed was
recorded.

RESULTS II
Accessible Current Voltage Drop
Conductive Part {Amps) (Volts)

Towth B D‘S’ Ac Tulet X Chascis >5 & >
: | , ¢ .35

The voltage drop-—eid/did not exceed 2.5 V from any accessible conductive part and
earth.

Comments: ( ) Test on model:

NOTES TO ENGINEER:

1. The test current was two times the current rating of the circuit under test.

2. The time was as specified in Subclause 2.6.3.3.
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File Project SPC eVD SR Page [l /5
Tested by: onwty oo Date
74 Y/~ 7
(Printed Name) (Signature)
Sample # Instr Code/Range:
2.9.1, 2.9.2, 5.2.2 -- HUMIDITY TEST:
METHOD
A humidity chamber was maintained within—1°C—ef—temperature “tipetween—
20 _and—308%7at a temperature of (L& °C. The unit and any other separate components

were brought to a temperature between t°C and t°C + 4°C.

chamber and held at a relative humidi
period of 48—theurs/ [ >® hours.

ty of 93 * 2 percent

They were then placed in the
/ ~—————pereent- for a

Prior to condition

ing, parts of the unit

(covers) which could be removed without the use of tools were removed and separately

placed in the chamber. During condit

ioning, cable entran

ces and/or a conduit opening

were left open. —During this treatment, the unit was not energized.

While still in the humidity chamber, but after all parts have been placed back on
the unit, a dielectric potential was applied and maintained for a period of one minute

between the points indicated below.
relays, triacs, etc.) in the primary

Location
From To

A ﬁ;um%_ m@?
B Bamm% Corth

TB:bd - UL 60950, 3rd Data Sheets
Document: 010.Eng

Form Page 42

During this test, al
circuit were closed.

Potentia

1 switching devices (switches,

1 Used, (V)

() _ac
() ac
() ac

() ac

(X) _¢>4 2dc
(0 _33(3 de
() de
() de
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File Project Jpcevp Syl 1D Page % -
Tested by: ’ Date
1/ [/ [<d 7
{(Printed Name) (Signature)
Sample # k/ Instr Code/Range: [ao. £,
RESULTS
The chamber temperature was @& °C,
The relative humidity was 23 + 2~ percent.
QQ There was no indication of dielectric breakdown.
() There was breakdown between the following points.
Breakdown
Location Voltage Time

NOTES TO LAB:

If circuit

capacitance causes false breakdowns, a dc potential equal

times the ac potential may be applied.

be disconnected prior to testing.

NOTES

Clause 10.2 of IEC60065.

(5 days)

TB:bd - UL 60950,
Document:

Form Page 43
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at 40°C,

010.Eng

TO ENGINEER:

relative humidity 90 to 95%, to comply with this

3rd Data Sheets Form Issu

Revised:

Form Copyright ©® 2000 Underwriters Laboratories Inc.

to 1.414

Components providing a dc path in parallel with the insulation being tested may

National Deviations for Singapore require the Humidity Test to be conducted per
The humidity treatment is to be conducted for 120 hrs

deviation.
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Tested by: g}wéj e Date 3/> /83
7 v 7
o ({Printed Name) (Signature) 4
o L
Sample # \ Instr Code/Range: ,{'gﬂ\
L A ) I

4.3.8 - LITHIUM BATTERY REVERSE CURRENT MEASUREMENT TEST:

METHOD

With the lithium battery removed from the circuit, the sample was connected to
21,¢ V ac, |,& Hz/de. A dc ammeter replaced the battery in the circuit and the
norhal reverse (charging) current was measured. The reverse current protection
component was shorted and the abnormal reverse (charging) current was measured.

RESULTS
Normal
Reverse Abnormal
(Charging) Abnormal Reverse
Battery Type Current (mA) Condition Current (mA)
RAYoVAC Type 8R>@32 a.0e | te shork 298>
: &.se Reru ¢haettl LRN-2A
N
Comments:
NOTES TO LAB:
1. CAUTION: Risk of explosion. Remove battery before performing this test.
2. Notify engineer if maximum abnormal charging current exceeds ,§' mA.
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File Project _Spc Lvp U 10  rage _[4/4
Tested by: ' Clroly & Yoo Date $7 /o3
(Printed Name) (Signature) /

Sample # Instr Code/Range:

4.5.1, 1.4.12, 1.4.13 - HEATING TEST:
METHOD

The sample was connected to a source of supply, as noted below, and operated
until temperatures became stable. Temperatures were measured using the thermocouple
method. ( YRise in temperature of windings of motors and transformers were

additionally determined by the change-of-resistance method.

() Before starting the Heating Test, each special non-detachable power supply cord

connection was pulled with a force of 5 N (1.12 lbs) for one minute. During the
Heating Test, the temperature of its connections were recorded. (Maximum 60°C rise
per 3.3.2.)

The sample operated under normal load as follows:
QO Continuous operation, until steady conditions were established.

i () Rated intermittent operation of on off, until steady conditions
were established.

- () Rated short-time operation of

A OQ The test conditions were as follows:

Mo Admah doad

. Tmra was SR °C.

( ) #Note:
Cooling fan CFM (min):
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File Project SPc LW O 0/ 7’0 page (& of 3¢
Tested by: ’ Choly P——7 Date /g2 ~¥0 /a3
Printed Name SHnatfre® ¢

3 ,/

- Sample # ! Instr Code/Range: 28.¢9. ¢3

T

RESULTS )~ <«

Input Conditions

Test Operating Condition Volts Hz Duration
A NMx~/Awww61L¢4 7= 6Q‘ fohﬂ
B > 24y £ 2 hyry
-C 2 /Efocéer{ ﬁ}eﬂ?ﬁ? ) e Lo 2 l/\YS
D z  ( Stallecf ‘Fvw\) >Y¢e 6& I<thrs
E ! '

F

Maximum Temperature °C

Thermocouple Locations Test A Test B Test C Test D Test E Test F
I. L éoT/ 668 I, e éé’ }
s. Ti eorl 64 _o¥ X 67

3. s col, 46 _aé 7 8

u, 'PcB neay L[Jig ¢é B ba (93

§ PCB neny Cpu ¢ ¢& é& 7

L, oD Body «/_ 27 ¥ & _
._cp-FoM 36 37 ¢/ ¢/

§ Lihosuye 33 28 38 3¢ —
2. Lmbiend VA ) 26 2¢

< —— PR ——

Note: (X) Test on model: LT S— >8& (CH(LXb C[./(?)
/%wz«guf,‘,ﬂj Fo Moolef Fst, Tpe Feplsa- soapLd (eHt X CHQ)

SPC PROJECT NO. : 307

t [
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Data Sheet
File No. Project No.pc LVP= (1 7 7SPC ProjectNo. _ o U 7 i D Page /b of 3¢
HEATING (TEMPERATURE) TEST Prepared by: / ;% M
Thermocouple Locations d7 (&)
TestA TestB TestC TestD TestE TestF
(refer fo Heating Test) 2@ v | 26¢ v Vv Vv Vv v |Required
: 66 Hz | co Hz Hz Hz Hz Hz | dT(K)
1.1 v W) T
2] 28 ¢ 6&
3. >& P e
4. S0 >/'75 st
5| »>e@ >~J [ud
6 1S | 1S —
(AR {3 —_
81 1 A > &
9.
10.
11
12.
13.
14.
15.
16.
17.
18.
Room ambient | >& °C| > °C °C °C °C °C| -
Testonmodel:| £ - >ge i
Max. ambient temperature (Tmra).......... . _£& °C (Manufacturer's specification)
Tnsulating winding component s(1ransformer):
DClassA(T ). 75K-10K-(__-25K=__ K |[[OcCassF(r ) 115K-10K-(____ -25K=_ K
X ClassB(T1,2). 95K-10K-( 58 -25K=_be K | OCassHT )  140K-10K-( -25K=___ K
«5EESE( I Triple wire B F§UL RIC (OBJY2) Insulation Systemf¥, iR % S Class 120 °(E)?
[JClass E(T ) e D O0K-10K-(_ -25)K=____K
Components:
K PCB (168 °C)....... (e - f@ k=5 « CIChoke(  °C)... ( - K = K
& Choke (1&§ °C)..... (1e¢ - e K=_ET K [ Choke ( C)..... ( 10 - K = K
* IfIChoke 7 JAE% 4k (Class)iA120°CL) L, MEEHIPCBZ IR - (NEMKO, Ft¥ichokelfiik 10, Aithermocouples,
[ Electrolyte cap. (85°C)..... (85°C—-___ KX=___ K [ X-Cap (85/100°C) .............. ( - K= K
[ Electrolyte cap. (105°C)... (105°C—___ )K=____K | [JY-Cap (85/100°C) ............. ( - K = K
[ Inlet (65 /70/75°C)............ ( - K= K | O Opto-coupler (85/100°C) ... ( - XK= K
User Touchable Surface:
CI PLASHC. ... oo 70K-(__-26K=___K | RMetal. e 45K — (& _25)K= >®& X
Notes:
1. For plastic Enclosure (Stress Relief Test)
(] The oven temperature is °C (AT + 10°C + max ambient °Cyor [70°C
2. filEHeat Sink BHfll{E 2 B & H@PCB Y RGE QL ARRNIPCBZIRAE -

" SERVER\EE& S \Lab # FAFEIE\@Witnesz Table\Temp_dt (04-24-2003).doc
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File Project _SpC LVvP S LT U Page > 44*,
Tested by: Date 6/§ /o3
: 77
(Printed Name) (Signature) /
Sample # Instr Code/Range:

5.1, ANNEX D - TOUCH CURRENT TEST:
(Single-Phase/Polyphase; TN/TT System)

METHOD

The equipment was connected to 2456 V ac, L& Hz. The equipment was placed
on an insulating surface and all connections to external equipment were disconnected to
prevent stray leakage paths. The unit protective earthing connection was broken during
the test. { ) An isolating transformer was used.

The tests were conducted using the measuring instrument for touch current tests
(meter), described in Annex D of UL 60950, Third Edition. Terminal B of the measuring
instrument was connected to the earthed (neutral) conductor of the supply {(see Figure
5A or 5B). .

Primary power switches (i.e., “ON/OFF” switches and voltage selector switches)

which can be operated during normal use, were opened and closed in all possible
combinations.

For an accessible non-conductive part, the test was made to metal foil having
dimensions of 10 by 20 cm in contact with the part. If the area of the foil is smaller
than the surface under test, the foil was moved so as to test all parts of the surface.
Where adhesive metal foil was used, the adhesive was conductive. Precautions were
taken to prevent the metal foil from affecting the heat dissipation of the equipment.

Accessible conductive parts that are incidentally connected to other parts were
tested both as connected and disconnected parts.

(yQ For equipment having a protective earthing connection or a functional earthing
connection, terminal A of the measuring instrument was connected via measurement switcu
“s” to the equipment earthing terminal of the EUT, with the earthing conductor switch

N

e’” open.

{) The test was conducted on all equipment, with terminal A of the measuring network
connected via measurement switch “s” to each unearthed or non-conductive accessible

part and each unearthed accessible circuit, in turn, with the earthing conductor switch
“e” closed.

Measuring instrument used:

&) Annex D.1 CX{ Simpson Meter 228
) ()

( ) Annex D.2 ( ) Simpson Meter 229-2
()
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File Project Spc VP RE e Page 4

Tested by: ey T)aesy Date & /23
174 VZ4
(Printed Name) (Signatu;Z) 4

[
Sample # ﬁ/ Instr Code/Range: §'7 e,
/

(>< For single-phase equipment, the test circuit of Fig. 5A was used.

The test was made in all combinations to the normal and reverse polarity of the
supply circuit (Polarity Switch P1l).

Touch Current (mA r.m.s.)

Terminal A of Measuring Switch Polarity P1l/Primary Switch Condition

\\ell
Instrument Connected to: Position Normal/On Normal/Off Reverse/On Reverse/Off
Toyth opei 8. 68 — R 5L —

The touch current <id/did not exceed %\_S’ mMA r.m.s.
(! For three-phase equipment, the test circuit of Fig. 5B was used.

Any components used for EMC purposes and connected between line and earth were
disconnected one at a time; for this purpose, groups of components in parallel
connection through a single connection were treated as single components. Each time a
line-to-earth component was disconnected, the sequence of switch operations was
repeated.

Touch Current (mA r.m.s.)

Terminal A of Switch Component Polarity P1/Primary Switch Condition
Measuring “e”
Instrument Connected Position Disconnected Normal/ Normal/ Reverse Reverse
to: _ On Off /On JOff
The touch current did/did not exceed ___ mA r.m.s.
Note: Y-Cap. ( ) pF; ( ) pF
Y-Cap. ( ) PF; ( ) pPF
Bridging~Cap. ( ) PF; ( : ) PF
wa.,g'y CW?\‘L‘X .Fb'\/ MGOX*/(: T:SP, T)/F£ F;r!gﬂ—“?.
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Tested by: ) F L T Date §/> /o 3
4
(Printed Name) (ng;ature) 4 4
Y
Sample # 1 Instr Code/Range: pr‘

5.2.2 - ELECTRIC STRENGTH TEST:

METHOD

While the unit was in a well heated condition, an ac or dc potential was
gradually increased from zero to the test potential given below. The voltage was

applied and maintained for a period of one minute between the points indicated.
switches, relays, contactors,
shunted.

All
triacs or equivalent in the test circuit were closed or

Product/

Component L{p;JC 0/°;¢6

From t iz*m@g% B\/ et 7",//

To Sem?/omaf Euszh
Insl. Type

(0, B, S, R) R B

( ) Working

Voltage — -
Test Voltage >4 > 323/3.

ac/dc o{c 6{2

RESULTS
Breakdown? /bé ./4/% '

If vyes,

Voltage

Location

Time

Qd There was no indication of breakdown.

Comments: Em:!ﬁk ﬁmppéa Bﬁ IMQJPI«: FS/D . 7;/'96 T‘?IP (& - WPLA
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Tested by: ' &)rm? C ] Date ¥/9 /o3
(Printed Name) (Signature)éy /

Sample # Instr Code/Range:

5.3.1 - 5.3.8.2 - ABNORMAL OPERATION TESTS:

METHOD

The unit was operated continuously under the abnormal condition(s) noted below.

50 The unit was placed on a tissue paper covered softwood surface and covered with
cheesecloth.

() The following unreliable controls, thermostats and/or thermal cutouts were short-

circuited:

°

) If a wire or printed wiring board trace in the primary circuit opened, the gap
was electrically shorted and the test continued until ultimate results occurred.

() If a trace in a secondary circuit designed to intentionally open in a reliable

manner operated during the test, the test was repeated two times (three times total).

Test
_No.
() Mechanical movement disabled.
() - Misloaded unit.
() ___ Drive motor stalled or overloaded (i.e.. paper jam).
06 __L__Stalled fan or blower.
(] Disconnected fan or blower.
ty Foreseeable misuse of operating devices (knobs, levers, keys, etc.).
(X) > Blocked ventilation openings.
() Disabled timer switch.
{ ) Contact(s) malfunctioned.
() Thermostat(é) malfunctioned.
() Thermal cutout(s) malfunctioned.
() Solenoid plunger locked.
() Clutch - continuous operation.

() Voltage mismatch.
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Tested by: i Grrty Date S0 /@3
(Printed Name) (ézénagare) v

Sample # Instr Code/Range:

> At the end of the test, an Electric Strength

(ES) potential was applied as
indicated below for one minute.

Location
ES Code From To Potential Used (V)

A Eﬁmaq §mdg%’ () ac (X) _¢>¢> dc

B Pﬁmmn;/ 5\)’1:{/\. {) ac (¥ _33]> dc

The following key and corresponding comments may be used to describe the final
results.

Comments Key:

NB - No indication of dielectric breakdown

YB - Dielectric breakdown (indicate time and location)
NC - Cheesecloth remained intact

YC - Cheesecloth charred or flamed

NT - Tissue paper remained intact

YT - Tissue paper charred or flamed
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Tested by: A Date 79 /a73
{Printed Name) (Slgﬁ7;uré{ 7 éi
J
Sample # { Instr Code/Range: ¢J3,38.¢v %R
RESULTS
Abnormal Input
Test Component Condition V/Hz Duration ES Code
- P
\ W A stralled fan Z_Q [\ Shs 4. B
Comments : Tﬂ.b\.h JoN7, K& f#z«l?l? " .Zuow?f W 2/ " Taw\/p. See
M 'ftcjf /Qf,cm/(z’ Lo /a{twé A N4A7
>z
> \A»VJC BJocked(C%zxﬁa .A{: ZLAV3 B
Comments: g le . T = €624, 7;m]1>, See #-a(/zfly»

Teat Peculs vﬂy AeAeite, ’Vk,"/‘/‘y’

Comments:

Comments:

Comments:

Comments:

Fower Gupply Fov Medels Fop, Tope Fsp (86 — SupLo
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Tested by: / oty

(Printed Name) (Signature)

Sample # Instr Code/Range:

5.3.6 - OVERLOAD OF OPERATOR ACCESSIBLE CONNECTOR TEST:

METHOD

The sample was covered with one layer of cheesecloth and placed on a pinewood

board covered with one layer of tissue paper. The sample had a complete enclosure.

The sample was connected to 2L5L vV oac, be Hz /<e-~
OQ The voltage potential was measured on the connector pins. Circuits that measured
0 V were not tested.

() The impedance was measured between each accessible connector pin that had greater
than 0 V and its power supply voltage source. Where there was 10,000 ohm or more of
series impedance between the output connector pin and the power supply voltage source
of 125 V or less, the circuit was not tested. Where there was 20,000 ohm or more of
series impedance between the output connector pin and the power supply voltage source
was greater than 125 V, but not greater than 250 V, the circuit was not tested.

QQ A suitable variable resistor was connected between the connector pin tested and
ground. The maximum available current was measured at each pin. If the current was
less than or equal to 12.5 mA, the circuit was not tested. When the maximum available
current was greater than 12.5 mA, the load was adjusted for maximum available current
and maintained for one hour.

() Output circuits, which exceeded LPS limits in Clause 2.5 testing, were subjected

to this test for at least one hour. The non-LPS output was loaded to draw the maximum
current.

The maximum available current was considered to be the lower of (1) the
short-circuit current, (2) that current just below the trip point of any overcurrent or
overtemperature protective device, or (3) that current that was just below the point at
which the power supply circuitry limited the output current. The trip point of
overcurrent protective devices was considered to be 110 percent of their current
rating.
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SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet

SRR AR A
File Project spclvo ot T "Page _L?‘éq,_
Tested by: ! o)y S8 Date &72/@)
. g4 <7
(Printed Name) {(Signature)
Sample # Instr Code/Range:

I1f the circuit was interrupted by the opening of an unreliable component, the
test was repeated twice (three times total) using new components as necessary. If a
wire or printed wiring board trace in the primary circuit opened, the gap was
electrically shorted and the test continued until ultimate results occurred.

() If a trace in a secondary circuit designed to intentionally open in a repeatable
manner operated during the test, the test was repeated two time (three times total).

If after one hour there was no indication of an abnormal condition, but it

appeared possible that a condition of risk would result, the test was continued for
7 hours.

y@ At the end of the test, an Electric Strength (ES) potential was applied as
indicated below for one minute.

Location

ES Code From To Potential Used (V)

A Fﬁmeg %00:10\:4 () ac (X ¢>£>  de
B _Parmasnd Covth () ' ac (X)) 33/[3 dc

The following key and corresponding comments may be used to describe the final
results.

Comments Key:

NB - No indication of dielectric breakdown

YB - Dielectric breakdown (indicate time and location)
NC - Cheesecloth remained intact

YC - Cheesecloth charred or flamed

NT - Tissue paper remained intact

YT - Tissue paper charred or flamed

A - Circuit measures 10 KS or more series impedance
B - Circuit measures less than 12.5 mA

C - Circuit measures O Volts

D - Other. Please explain.

T8:bd - UL 60950, 3rd Data Sheets
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Document: 010.Eng

Revised: 00-00-00
Form Page 92

Form Copyright © 2000 Underwriters Laboratories Inc.
Only those products bearing the UL Mark should be considered as being covered by UL.

]

SPC PROJECT NO.:_ 207




SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet

-~ A

File - Project ksch Lvb o (\) i Page ;?ﬁi’
resred by (Printed Name) (ngnatg;eégkyf;7 e '/4b/&3
Sample # ’/', Instr Code/Range: q/!\cpa
RESULTS
Open Maximum
Circuit Available Length
Voltage Current ' of
Connector Pin #s vy {mA) Test Comments
RS-232 1 ! K — —_ c
. > 8 - - -
> R - - C
: ¢ & - - C
: 19 R - - C:
: 6 & - - C
: { & - - C
: ¢ & - - C
9 = - - C
RG-33> > | R = - C
: 2 & - - C
x 3 ) - - C
: 4 ® - - C
: ¢ & - - C
6 & - - C
: Y, s ~ - C
: 8 = - = c
: 9 & - — C

Note: Not describe parts were not tested. Because the results were comply wit not
tested rules in this test. (The results refer to Energy Hazard Measurements)

RS-222
Vot 8
seoca)
\pecc )
6 4
TB:bd - UL 60950, 3rd Data Sheets Form Issued: 10-02-00
Document: 010.Eng Revised: 00-00-00
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SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet

L [ H Y
File Project Spc L l/p e Page 3044— ,
Tested by: ! 2;h«ﬂ%7 O )y Date 5;4? /@3
«\ (Printed Name) (Signaturé%/ 4
"' e
Sample # ] Instr Code/Range: ¢?\ wf.
RESULTS
Open Maximum
Circuit Available Length
Voltage Current ’ of
Connector Pin #s V) (mA) Test Comments
R¢-2%> 3 ! R - ~ C
t S & > —_— -— C
z ¢ ® - - C
< ‘i" Q - — C
: b & - - c -
: 7 & - ‘= C
: 8 R - B C
A : 9 ® - - C
J . - -
T Rs-232 ¢ J & c
b 2 Q — — C
: 3 ® - - C
: qy
i "
: f 2.4 1.5 Y NB, AT
. 5 R - - -
T é & - - C
; 7 8.9/ Q- @'\W N(;,,NLI,AFT
. Y ® - ! d
< 7 & — — C

Note: Not describe parts were not tested. Because the results were comply wit not
tested rules in this test. (The results refer to Energy Hazard Measurements)
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SUPERIOR PRODUCT CONSULTING, INC.

Data Sheet
File Project _SpC (UL ! Ty page 3//3%
Tested By: "oty g vate SgAn
(Printed Name) (Signature)
Sample # )%’ Instr Code/Range: U//)\ ((.JS\
RESULTS
Open Maximum
Circuit Available Length
Voltage Current ’ of
Connector Pin #s {V) mA ) Test Comments
usk 4 ! 7.6l gﬁ thy /‘/Z;A/(—,./\);r
: > & - ~ C
. 3 s - - C
: ¢ Q - - c
UoR 3 u F.al \2 b~ Lhy A e, AT
: > & - — c -
: 5 & - - c
z ¢ & — —_ c
RI-US ] ® -~ - C
z > ® - - C
z 3 ® - - C
: t % - - c
A 3 R - - C
> A ® - - C
: 7 & _ - C
* 8 ] = - C

Note: Not describe parts were not tested. Because the results were comply wit not

tested rules in this test.
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SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet

oy Y TR .
File Project Spc L VP V¢ {0 Page gl/?43
Tested by: ! //M@f W Date &% /43
(Printed Name) (Sf;nature) 4
Sample # /f Instr Code/Range: ‘p?‘wxﬁ
RESULTS
Open Maximum
Circuit Available Length
’ Voltage Current ’ of
Connector Pin #s V) (mA) Test Comments
Panter ! \yﬂ{ ‘-V\C!é - — B
3 2 3.>8 7.0 Lhe Y SR
: 4 . ;\yg 77\7’, . IL\V A/ngC/JT
. , /
: v 3>f 3.4 Uy A e AT
: iy 338 11 NS lhy A ,w;/vc',;lff
: ¢ 3% LE Y lhy - AR e AT
: 7 2.>8 1298 Lhy /VB;N{,AT/T '
: 8 3>8 -, of | hy Am pve N |
: ? 2% RN [hy A re NT
. T2 J
: (e ¢ 5 u.fl — B
: U s Wiy T B
2 (2 w & 4. £y - B
: '3 ¥ .15 . £ = E
: ) (¢ w15 ¢L1L — B
2 L5 wJIs 4. 83 - e
2 A 4.9¢ tfY - E
2 M & - R C

Note: Not describe parts were not tested. Because the results were comply wit not
tested rules in this test. (The results refer to Energy Hazard Measurements)

Prinler

- 0 1
B N

)
000D00000000T,
' OQOC)OQQQOOC‘F"
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SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet

File Project Spc L vp 30 7 { 6 Page 3}‘/34;
Tested by: 4 g Chocy Date &2 /a3
[“d
(Printed Name) (Siggatuge) J

Sample # }/

A Instr Code/Range: lb7‘ «f.

RESULTS
Open Maximum
Circuit Available Length
- Voltage Current ' of
Connector Pin #s (V) (mA) Test Comments
Poonke v 9 O — ' - C
N >e R - - C
2 21 — -
. & <
2 po % _ —
® C
2 >3 8 — — c
2
b4 2/51 - - - C ]

Note: Not describe parts were not tested. Because the results were comply wit not
tested rules in this test. (The results refer to Energy Hazard Measurements)
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SUPERIOR PRODUCT CONSULTING, INC.
Data Sheet
Iy T TR
File Project Spc LVP AU ’6 Page %q-/;q_
Tested by: / sy Date &/2/x3
. g? é’ & 7 7
(Printed Name) {(Signature)
Sample # /f’ Instr Code/Range: v ws
7 7
RESULTS
Open Maximum
Circuit Available Length
Voltage Current ’ of
Connector Pin #s (V) (mA) Test Comments
Vi fx { & — - C
2 >~ ) - - C_
x z [ = - C
2 Y o) - = C
= s a _ - C
z 2 ® - — C
IS /} & — _ C
: 8 s - — C
: g & - _ C
x (& b4 - - C
H W\ K - - C
: N 3,13 2 b4 — B
: 13 R — - C
¥ Ly (>3 —_ - C
- Z /" N
: W 313 §.b" B
Note: Not describe parts were not tested. Because the results were comply wit not
tested rules in this test. (The results refer to Energy Hazard Measurements)
« (oo0000
”\6%&ﬁﬁf;ﬂ
v&h
TB:bd - UL 60950, 3rd Data Sheets Form Issued: 10-02-00
Document: 010.Eng Revised: 00-00-00

Form Page 93

Form Copyright © 2000 Underwriters Laboratories Inc.
Only those products bearing the UL Mark should be considered as being covered by UL.

30116

H




Report No. SPCLVD30772 Issued: August 25, 2003

ENCLOSURE No. 3

Component Layouts

(Total 5 Pages including this Cover Page)



CAM350 V 7.6 : Mon Jul 21 22:13:06 2003 - (Untitled)

b oo me e ”" Aol JW
e EiBy P g; o\
W \H\H oo o .-::-H@i"l

| HHH o ol ? .o QR T R I X ‘.‘.I.‘.‘.‘.‘.I.‘.‘.‘.‘ ‘.‘.J.‘ e's’e

| liq . l~
. et ' i e

T

% '_,.'r". X

W'\.]lflfﬁ'f'u

‘dum\H‘” wibdE
Q. a

OO
Ol
i,
.
H‘ |
I
M
“HH

\ : SSe

D far Y W .’f.;' ..i'!.“' . 3
e s ’". o 'W""' ’/J} ﬁ =222
. ] e == i =i=

-’ '--\.

‘-

R O e
HHH H l- : T ‘o ““‘

ADVANTECH

Project name |REV LAYER STACK
ao01602_pcMos77 | Al | COMPONENT SIDE




CAM350 V 7.6 : Mon Jul 21 22:11:57 2003 - (Untitled)

5 CPUL ‘E ggl

DIMML [~

‘ wND

1
[ X J
[ X J
[ X J
.. D)) . .
° [ X J
° [ X J
° [ X J
° [ X J
° [ X J
° [ X J [
o: [
° [ X J
° [ X J
o " o LX)
° = [ X J
o = (X
.. M14 E . .
. AT = oo
.. mumnma:mmua E o0
o° o® om
O
.. ® 00000000000 0O00O0O0QF0 o 5 TR ... | | ®eeesssssssssssscccs -
e00000000600000000B T
| o I~ * < E:]
c126 U1 RNiS - g
S oo NE =t
e / ® ) [EEREI L ——
) [ - = e e»gq
= = - - g
s - - g
[y - - - g
- - a» a»gq
- = e - g
L
L
L
L

E/’\

; \L/

Project name |REV LAYER STACK
Ao1602_ PcM9577 | Al | ASSEMBLY TOP




CAM350 V 7.6

Mon Jul 21 22:12:27 2003 - (Untitled)

Sl TP Rl OST: e

[evejesejeCejec0/018]0 @lcSe

T

-. R
o 3
s @

a
mm' frits
g

s gl
L&aama;@ﬁgﬁ

-l SRR Benn
E SSEeE 98

1S0 AESATIO MR
SBER eesA uA ansn
I l-‘

A g OMA  eEMA  BEVA ﬁ TEMA
8

Q)

mmmmmm

BMSL EMe HMeY BME! BM2O MRl BMER HMeY BMRl BN HMel Bude

cmmmgmmm
.9 (@09

2
§ - EEeew-s §
B8 oz e E
bt t4] glg 43
ag 89 g R B coes
@m & %8 an
i g o8
8882 oge -
) () 2638
v
o0 w RO O T 8y
m &8 g
g ihidititd
~az aoa
@@@@ Ewﬁ YWW awm awm m swm mm mwm aasa A g
8eu REREE 3 8ogg

F .
Teed 3eed

asn

' 8833
. )

o O
cie2
+ D8
yese

E»a aam

£i5 @@
Bed2

. ° EMMA o
. e
L) (]

cses
w0y
=@ o ©o

@09 csea
c514(000) (0 Ouaz0

ceal

6953

(=

0000000000000000000000

0000 oo T o
s g@g & oon %g gl

= (O]
iy L @"% Tt
(O]

®
= 2
Bed @@ 3 0% @ ¥ 018
34848
2 ... ersd
£ v,
&
I

oo @0 o)
6303
Pt )|
@ e @@ usea
@o@e @0

S
s {I
w .

K240 @ yg0s

B35y

H352

B35S

)

&38| waa
v
=
rs3

csey @@
@

[}
HP
008
U}
513
csee
CSee
&Sex
(O]

cs.g|

62210 0] @ Ou3s3

E 0o z
oega

B8R

88

==

cagg €530
(I

B30

O]

lcs3a
uage

cSa8
280

4223
c5a%

B

2

1380
e
e

@
2

o0

) 1L
Sov
000

ooy O G2
wmee

i
Sy

]
2
8

el Bul

®

LR TR AT TR LT AT T
EMR o BrER
"”m o5

Cla2 6552
€435 HSSY

T g3
]
H g
2 444 8 8

[ 4
[
|
0i2
=)
=3
=
ci8
or<
[ X ]

sesA .
ooy

cs22C514|
a2
[ &
2
o
4
c E
[Ox0)]
(O]
usie
usie

8857 (916/@08) 85I

S6ED 1663
[0

analee &3

‘®-

wWie l@@l Se8

g 429
153 019
Jmear e 20 1ap EERD | 15AD
FSIIITY T2 [shaoms
SHA@E CTOOC DO IOgg)|sthd aned

12pA

ADVANTECH

Project name | REV LAYER STACK

A01602_PCM9577 Al

ASSEMBLY BOT




CAM350 V 7.6 : Mon Jul 21 22:13:45 2003 - (Untitled)

I

Q8382 WY &
sy
n [
o .!-'o 7

%é§%2%%%%%%%%%§

il

CET
4

il
e
=

o

C [l “ il LY
‘ ! 110y L . of o

i Il (il . ®T%2%°

il ‘HHH‘H HM”HUHHHH S . Ql_i_f B[ LGpQy

“““ €000

= ?:;&)
Sl

8‘

i

I
100
5

Il
0
m

a
i
Dndi ‘
o [In
-
e0c00
°

fo]

el
= - @-ful | ) -
. ry o
]

i

|
g

O

Q D .
y ooi °
R
...
|
I

o | =2
il
rr 1

I
QS

o

I
0 HH A TH
o .

M HM“HWH i
|
‘ ‘ HH\ Sl

i ocoon
‘m (XXX XJ

oo ‘o L
— e B
L

d \32
1[0 Ii‘-‘
. °

- 5 i aihy |7
~ f7 o0 .
: 738 e
s = o0
i . I L
S I -:.'<_./£ X
R: o l . ° ..
X \ . . . ‘Hm-. 00 o
CCUN : v .0 00
N 13
. [ X )
ST =7 ‘ .

d
o .
— >

.

]

[11]

I

. i

i
!
:

)
{
{
{
olo” . il ‘
ol 11l OO
1l
o) lolo
o 4
i
Hiie
m o000 \‘ |

ADVANTECH

Project name |REV LAYER STACK
A01602_PCM957 HAIS YIATOS




Report No. SPCLVD30772 Issued: August 25, 2003

ENCLOSURE No. 4

Schematics

(Total 27 Pages including this Cover Page)



5 I 4 I

PCM 9577 REV. A1 01-2 Date: 2002/09/19

PCB 1906957701 PCM 9577 Al 01-2 L:6 C. G 1.6mm ES

PG25:
PG26:

PG17:
PG17:
PGl14:
PGl14:

PG20:
PG11:
PGO7:
PG13:

U33, U38 & Q12 MOSFET(SO-8 =>TO 252) For More Power Cap.
V5VSB DEL D2, Lower Voltage Drop

Ull TO U26 EEDI, EEDO PIN SWAP: ES1 netname m stake

U1l PI N 64 CONNECT TO EXTSM # For Latecy Mde

Ul5 UV3-, W3+ PIN SWAP : ES1 netname mistake

DEL RN14, RN15 ; JS1~JS8 0->22 OHM: Resistor unnecessary

DEL PHONE & M C R From CODEC to MniPCl, Analog Signal not Reserved
FAN1 PI'N1, PIN3 SWAP & 2.0->2.54 WAFER For Intel Standard

R462 ADD FOR VGA HSYNC & VSYNC SEPERATE, For CRT

DEL R393 CF, 2nd IDE Connector, Resistor unnecessary

HEAT1
HEATSINK
PCB1
PCB
1906957701
[Title
History Page
Size Document Number Rev
A PCM-9577 REV.A1 01-2 AL
Date: 26

Friday, October 11, 2002 | [Sheet 1 of
2




I T

COM3 , COM4/SIRN——————

BGA370 Socket

PQ01:
PQ02:
PQ03:
PQ04:
PQ05:
PQ06:
PQ07:
PQ08:
PQ09:
PG10:
PG11:
PG12:
PG13:
PG14:
PG15:
PG16:
PG17:
PG18:
PG19:
PG20:
PG21:
PG&22:
P&23:
PG24:
PG&25:
PG&26:

Hi story Page

Bl ock Di agram

Socket 370 Partl

Socket 370 Part2

V18606 Host Signal

V18606 Menory Signal

V18606 Panel & VGA Interface
V18606 LVDS & ZV Port
V18606 Power

V18606 & VT82C686B PCl
VT82C686B PM RTC & GPIO
VT82C686B | SA Bus & Bl 8
\VT82C686B | DE & AC97 I nterface
VT82C686B Fl oppy, USB & KB/ M5
VT82C686B 2S1P

WB3977EF COM3, COM4 & IR
VT6202 USB2.0 Controller
82551ER/ 82540QM 10/ 100M or
PCl Sl ot

M ni PCI Connect or

AC97 CODEC ALC202

Wat chDog

VT1621 TV- Qut

| CS9248-39 O ock Generator
I RU3013 DC- DC Core Power
DC-DC 3.3V I/ O VSTB Power

I nterface

1G LAN

N——
connector Super /O Inte| Tualatin
Intel Celeron
(W83977EF) I\?ltA?ICPaentlum 1]
Watch-Dog
(2 - 62 Seconds) PC104 connector
=
]
o
ISA bus @
I
A /1_,\
\ A DIMM connector
CD-in , Line-in , MIC-in ALC202 AC97 CODEC
Line-out , Speaker-out '— K . '—
connector IN— Audio Amplifier (LM4863)[N—]
| N
—— VGA connector
Primary IDE connector jA—H
UDMA-66/100 N VIA
VT8606 —N TTL Panel
Comapct flash Type-ll lA—_]Secondary IDE connector jA—1 v connector
connector UDMA-33 N—
—N] LVDS Panel
—Vv connector
Floppy connector '—1 A A
\l PCI bus l/ —N\ VIA VT1621
—] TV-Encoder
COM-1 (RS-232) . ViA (Option)
COM-2 (RS232/422/485)[N\—
VT82C686B TV-out connector
Print port A (Option)
(SPP/EPP/ECP Mode) |V
. —'\ 82540QM/82551ER _‘/, LAN connector
USB1, USB2 connector K —] _l/ 10/100-Based OR
Gigabits-Based LAN
USB3, USB4 connector pt+——
K——
Keyboard & PS2 mouse pt+— N VIA VT6202
connector N— USB2.0 Controller
V (Option)
MAP1
CLOCK G
DEVI CE | DSEL | NTERRUPT | PCI CLOCK | DVIA#
MIT P oo PCl SLOT | AD31 INT# B PCl CLK 3 2,3, X
IRU3013 | RLPWED | pGA370 LAN AD21 INT# D PCl CLK 4 1
prageser o eer uss AD22 |[INT# € |POCK2 |0
Mni-PC | AD23 INT# B PClI CLK © 3, X
POVER GOOD
TPS3823 VT8606
VT686B

itle

Block Diagram

[

ev
Al

ize Document Number
E”si”m PCM-9577 REV.A1 01-2

26

ate; Mlomz,_&mgu\_her 23,2000 Fheet of

1




NB( VT8606)

SB( C686B)

Host BuUS

CPU1A
Wi H
#HA3 AK DO L
FFAL A3 N 4 o1 |5 i
I I N
#HAS. AHg7) 2 b2 H
= KET370|  Gpi—
#HAT ALls 10 D4 H
FHAS AHL( A8 gg H
TTHAY ALY .
A9
A FC-PGA o7 g
ALL
FHATZ ANS T D9 =
AR A | A2 PGA370 o10 |- H
—TRRT ] AL cO ou [ ¥
T AL A12 [ D12 H
Ly Al5 " oia
FHATE __ANZ | A1 = H
FHALT AEL Yo gig H
FHALE v i
w: i) 3 | A8 > D16 |- o
VTT ﬁ% A19 o o17 [-B4 s
FHAIT 1] A20 D18 D10
#HD[63..0] idal Al ﬁﬁ% 9 p19 |2 520
5 #HD[63..0] £HDl63.0 R339 ——A8e 1,00 Py o e Ho2
#HA[31..3] 911% FHAZ Al A24 553 28 HoZZ
5 #HA[31.3] L— izt AL 22 022 s Ho2S
A26 D24 |8 Hb25
5 CPU_RSTHS ey FHAZT AALY 0 D24 I 7
340 FyiRe A; A28 26 |-E : §3
F12 H
FHASD AA: ﬁ%g Dg; A HD28
2.1 1% FHAST AE: ~ gzg X = Eg
o . i
o %7281 Rspiaz2 N < 030 -4 s
jm XBELL (RsDIAZE)/EXtRIO H 031 <8 H
I XAri] RSD/A34* W, D32 =
z *AELA RSDIA3S* g oas &1 H
B D34 L
c270 ] D35 (B: 2
D36 i
ALLL ] . A
= prvem [ene o orps i
= AK24 RSDIHAERR Q> Dss [0 H
R345 46, 1K #HRESET_X4. 4 Y RESET T D40 I H
e AHA . D41 I 577 H
il RSD/#RESET’ D42 =
ANz RS0 B
5 #ADS ) —B36  peprepiniT* Dag -4 =
4 RSDI#BERR" bae < H
5 #BNR 2N17 #BNR D46 |- i
X #BPRI 47 |4 i
5 #BPRI D7 f 2
N AL2L Y 4ppsy c H
D49 .
5 #DBSY ANL9 1 ypEFER 5o |-< 20
5  #DEFER AN27 Y ioroy et |2 HDSL
s o X v i i i
D53 L
: fhlock % ﬁﬁzg_ #LOCK @O D54 |- Hoes
5 #HTRDY S5 ANp9 ] #TRDY c O D55 & HD56
X #BREQO Dps6 & 4
S MBREQD R X2 Y pspisreqrr U 2 57
5 #P3BRL 3 i D57 |4 Hbss
#RS[2..0] #RSO 126_] D58 |52 fibeo
#RS0
5 #RS[2..0] & FRST Hzo | 4rat po B wvs Hi560
FRSZ D60 =757 HD61
AK28 ] urso O pe1 |-22L HD67
ACIL ] psprsrsP - L D62 |-E2 HBe
<< #HREQ[4..0] #HREQO AK; 4REQOD D63
5 #HREQ[4..0] FHREQL Arle 1iRec)
HREQ2 - Jcaz
T AL RSD/#DEPO RA58 41y 150 1%
7 ALl | REQS (" RSDi#DEPL- -S31x 370 CKR_1OMIL, 220 K% Ovce2_ s
AN "REC/)" - RSD/#DEP2* -3 wis 5 ou
| RSDHR RSDI#DEP3* [-E21X e
) AE3S. 1 47 00m RSD/#DEPA* [-E3X C304n 47U
. * *
homm R A e INTEL : 01d /new* | sspusers ke -
11 #HGNNE AG33 | FIGNNE Cyrix : RSD/#DEP7* |-A22K ,‘l}_.—R——A&V———-
1 osnT %S w36 ] #INIT ~
Nt X 53] LINTO/NTR caz R409 O NL h,
11 LINTL é = '-'g‘Jé’NM' Y - #cpupres
11 #SLP R S Mot N2 370_CKR_10MIL
ver 11 #ICH SMI 3 IYCETH A, % VSS/CLKREF
11 #STPCLK Lo Jweacpu puL1 som
o 4 220 CPU_BSELO 3 P
18§ BSELe6# g%%—"(}} 220 CPUBSELT  AJsy 3%’2%880#/1ss>~ @) pLL2 |88 CPUPLLZ 10MIL  CO3 422y L2 28U o vccvip
. 6  BSEL133# e YoM R
4 TuAls P NN, ik cpU e 2] cik = ,
2 - VITAG 2L 1 EpGeTRUVRSELG| T - ATRST — CHTRST 4
- AEST 1 e UsH ™S ™S 4
3g 11 AFLUSH . » AE3S B iiere m 2TB0 4
3 11 HERR 7PRDYD A35 DO Ak 4
X #PRDY oI TCR
5 #PRDYO 31| PR R Tk 4
K 4 #PREQOO R COREOR, ™ A26 | il @ = TCK S
25 VCORE_OKS]
DDDDDDDDDDDDDDDDDDDDDDDDDD%%
== ZzZ2Z2Z2Z2Z2Z2Z2Z2z2Z2z2Z22ZZ2ZZ
- ) C295 ~ 55666060666000060060000006060606060
Do Not Stuff (CPUHCLK)18Rdm o2 Rot T TR ST TS T TS
Place Sitewin 0.5 of | 18p_NL 510|330 1% REEEREEERECEREEEE BRIERE
clock pin(wa7) TUALATIN l J
veez 5
R_TCK R101 0
;::::::::R::1:0:2:;};&:1::K:
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vee vee  vIT
Stuff resistor only on non-UMB platform.
& R99
=
1K NL
3 TUALS ROT_sp-LK VTTPG 25
b
17 o o o+ l
2N7002 BN o doldgd
cPUIB DO DS T T < "(
[l
= ~ =
£22999951,929292924L283 223929 veevip TTT
25 #TUALS > wwwwwwwgoooooooomwg coo0o0 Q I\/REF
< 4
El &
E < B
vTT AR36.] 1 5y = 5 % rveeun ARSL R332
R347 O_NL 736_10MIL ) 5 751%
vee s o. A 2364 55y ° s 3 veevio A8
& VCCvID
VTT O 8364 yemos @ ® VCCVID
o1 L] veevio FAES——— 9 GTLREF_10MIL 3R ftp—LNL MREF gom
xE2L1 vecvibper veeviD [HAES- R9S < e Ie o o lo
N6 veevip i I e e e = =
veevip e i
25 CPUVIDOXT 1 RAA i AL vioo veevip RS2 150 1% T=TTTTT
25 CPUVIDLXH A VD1 veovip fAHE 4 131212 12 13
5 VID2 _AL37 slslsls s s
25 CPUVID2 x} AN v gy ] vID2 VCCvID
25 CPUVID3 <} N5 L] vios VCCVID
25 CPUVID4 w557 5 VSSIVID4** FC-PGA VCCevID = TR
MREF_10MIL £33 | nero veevio = il
F1 N
4] VREFL < PGA37O VCCVID
VeMOS re | VRere 3 Ve near CPUL
7y
VREF4 VCCvID
-A08-1 vreFs q-l'l veevip [-AM2
VCMOS_REF_10MIE Koo | VREFE ) veevip e
R2 Ve @ vecvip Azt
75 1% ~AMZE
~ VCCvID
VT NIS ] RsDVTT veevip ok
VCNMOS
AH g
RSDVTT* veevi
AKLS L RsDIVTT veeviD
Roa A3 g RSDVTT | vcevio VeMOS
150 1% 0.1u ANz | RSOIVTTY [ @ Ve
G
RSDVIT | - O] vcovo
veevip
%
208 LrsonvTT | — O V& 834 LMol v LMLV e
i RSDIVTT* | —f | vecvo|-&2 e
RSD/VTT* VECVID :
q
RSD/VTT* VCCvID
< N
Ly RSOIVTT 8 veevip 224 0.1
+———=S2] rsonr veevio |22 0.1u o 0.1u
L 5] RSOVTT ) )| veevo |23 near CPUL
vIT RSDIVTT: Ll vecvio B2
veevip |2
O EL
veevip |E
G33 ] S A—
RA10 100 1% NL__XE3 ] #BP2 OO Vveevio I es
TS T NE E31] #ep3 veevip fE2
=22 4BPMO O x VCCVID f——a
o £35.1 sBPML | QS veevo |-
i THRMP HZ 4TRMTRIP veevio [-E2
o THRWR % TR AL3LL TRMDP T veevio [-E22
1 THRMN L2921 TRMDN m veevio [-E22
24 APICLK_CP PICCLK @ veevip FE
EICDO 3321 picpo Py veevip |E#
PICDL 135 _/ F
R36L TI01% £27 | MDY . veevio sz
RE 10T eae] RSD/SLEWCTRL veevio |-
L RSD/RTTCTRL* veeviD
st e
= INTEL : old / new* veevio
. kK
9 . Cyrix : veown [
o ~AM21 yssirsp* VCevID
3| VCCvID
? 0 veevip -2
o s L) m VCCvID
VTTO———E3L] Rsvp 173} GND PIN : ( 77 PINS) VCCVID
L33 ] CE—
3 TUALs >>_1_J N33 ] RSVD [T A7, AB32, ACS3, ACS, AR, AR, AF32, AFE, VeV s —
141% N35 AGH, A2, AHB4, AJ11, AJ15, AJ19, AJ23, AJ27)] T2
Q2 o \7ro-RIT5 g, NITIOMIL_TNGT] gg&g T A3, AIT, AK36, AKa, ALL, AL3, AVLO, AML4, xggx:g T34
2N7002 033 AMLS, AVR2, ARG, ANBO, AVB4, ANB, ANG, V32
035 | RSVD < Bi2, b1, 620, 624, B28. £32, B4, 85, Du, o2, | VOCVID [3%
= 037 | RSVD [T1 D22, D26, D30, D34, D4, E11, E15, E19, E7, F20{ ~ VCCVID Five
Rz ] RSVD (O Fe4. F28,F32, F36. G, F, 134, K36, L5, I, veeviD I~aa o
R131 Was | RSVD NB4, P32, P36, B, R34, 32, 736, U6, V2, Va4, | VCCVID 450 vrT
VEMOS &MU RSVDIPU™ | 35336 a7 vs, 22, 734 \_ Veevib 753
27K NL YL rRsvD veevip
V-Orr [afaYaNaNajalaYaYalajaYalaYalaYalalaNalaaNalala]
Z2Z2Z2Z222Z2Z2Z2Z2Z2Z2Z22Z2Z22Z2Z22Z22Z2Z
L’JL’}OOﬂOOOOOOOOOOOOOOOOOOOO
TUALATIN EREEENEE
R304 i v b i
1K J
AN3_10MIL

VCI

o}

370

PICDO R141 A 150 |
PICD1 R140 Ak 150 |

Socket

s o P RES g0 150 |
s e Y Iy W0 |
s o 3 RES g 330 |
3 R_TCK >: R107 ‘66 1K _NL |
3 RIMS RO ik |
3 #TRST 3 R305 580

S

To override, remove RVX and stuck ROVX.
VID4 has not implemented in Celeron CPU

VID1 ROVB1 O_NL 8
VCC3
VID2 ROVC1 0 _NL I
R283 10K vees
VID3 ROVD1 0 _NL
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#HD[63..0]

3 #HD[63..0]
#HA[31..3]
3 #HA[31..3] G—
RN47-1 1 e 2 56 #HAIS
VITO—yRwar2 3 i i U4
RN47-3 H #HDA_ RNS7-1 p myxg
RNATZ 56 2 —;ﬁ—%ﬁh HA3 HDO E o FADTS  RNG7-2
RN46-1 56 HA4 HD1 = FHDTL RN57-3
{2 —_#AA5S ___ gBos |
RN462 t4 56 A3 — =22 Has Hp2 B2 FAD0  RNG7-4
RNA6-3 556 FHAD ——r—226 Lyine HD3 é a0 FADI7  RN59.L W
RNAGA g 56 FHAG — a2 a7 HD4 |—= = FADE — RN592 K
RN37-1 I > 56 FHALL — =281 1ias HD5 = FAD5  RN59-3
RN37-2 4 56 FHAB —— 22 Hag HD6 = FHAD6  RN59.4 1
RN3T3 5 56 FHAd — 22 L a0 HD7 DS FADIZ  RN611 o |
RN37-4 8 56 BNR¥ — A& 1 Ha1 HDS8 |2 =) FHDIS  RN61Z 3
RNA9-1 | 56 #HA25 —mm# HA12 HD9 [ A FHDT, RN61-3 5
RN49-2_3 56 (1) —snm% HA13 HD10 -5 = FADI0  RNG1-A4 7
RN49-3 56 HD11 5 FADI3 RN64
RN49-4 5 g 56 7HA28 W_ﬁﬂﬂsi :ﬁig Hp12 |4 m 7FHDIT R zé %
RNG1-1 56_7HAL7 €23 1 ia16 HD13 & H FADY ___RN643 5
RN51-2 t 4 56 #HA22 AL D21 },.n57 HD14 £ = 7HD:. RNG4-4 7
RNS13 6 56 7HA3L AT A20 | e HD15 2L 20 FADI0 RNGG-1 T
RNSTA £ 5 56 FHALO rr—<22 ] 1in1o ro16 [FAL— FADT RNGG2 3
RN541_1 Fo 56 #HA30 T2 HA20 HD17 | D18 FHADI  RNG63 3
RNEIZ 3 56 FAAZT A2 HA21 HD18 =~ —HDTg T #HD20__RNG64 g
RNG43 5 56 #HAZ0 —wmi HA22 HD19 |- = =—530 FADIG  RNG7-L
I t 5 56 FHA23 _Wm_EZL HA23 HD20 == FADZ3__RN67-2
[ 56 6 — =20 a2 HD21 o FADZT RN67-4
I 56 #HAZD _EFUQ%—EZL HA25 HD22 VR FAD24__RN67-
RN55-3 56_7HAI8 — 222 L aze HD23 |- e —i7s FADZE RNT0-
I RN55-4 s 56 FHAZ7 —— 20 a27 HD24 |52 —rp7 FHD: RNTO-
RNAZT - —56DRDV# — 224 azs HD25 [-2 2 —riE7s FADIT RNTO-
RNA2-2 56 — =28 Haze HD26 D27 FADIT RNTO-
RNA2-3 56 T RST# — 220 Haso HD27 |5 —rieos FADZE  RNTZ2L
RNA2A 56 — e Ca s HD28 D29 FHD22 RN722 3
HD29 = #HD34__RN72.3_& t 6
HD30 = FADAI  RN72-4 7
RN40-4_7 56 HITM# ADSH J HD31 = FHAD3Z  RN7L1
RN40-3 56_#RS1 § §25§ BNRA D; QBS HD32 = FAD35  RN712 i
RN40-2 56 _HLOCK# 3 #BPRI BrRT E BPRI HD33 = FADZ9  RN713 F 6
140-1 56_#HREQ3 3 #DBSY BLENCS H DBSY HD34 FAD3T  RN71-4 X
< DEFER# 0 S
384 56_7HREQ4 3 #DEFER E26o] DEFER HD35 H FADI8 _RN731L 1
383 5 f 6 56 #HREQL 3 #DRDY J23 o pRpy HD36 |2 = FHAD36  RN732 3
e HTTH G24 ) 25 D
382 3 56_7HA 3 HHIT HT HD37 = HD38 FHD3. RN73-3_5
36511 56 4 1, (VI > SSiLLLLA—FT! 7 HD38 [ty D39 __RN73.4
RN39-4 56 _DEFER# 3 sHLock X5 PLOCKE  Gaadirser HD39 |- —m FADST  RN75-1
RN39-3 56 #HHtgg SHREQO y HDA40 == FHDAY __RN75.2 t 4
RN3O-Z t4 56 3 #HREO[4..0] =24 ol TRFG0 HD41 o FADAT _RN75-3
RN39-L _‘TB'P'RT## Ql4..0] & ::228; E23 ) YiREOL HD42 391 = FADAT __RN754 j
RN414 DBSY = H RN74-
o ;8 = FAREQS 3 :Bf‘ B10 FHDAS = 7171 =
t5 56 7RSO e T FADIA  RNT4-2 »
RNA12 {4 56 HIRDY# E25 o HIREQ4 HD45 | = FADAZ _RN743
RNALL Fo 56 HITZ HTRDY# —_ HD46 == T FAD: RN74-4
3 #HTRDY " — G280l TRpY HD47 |28 —rinas FAD63  RN77L
RS0 o HD48 |- —pas FHD57 _RN77-2 3 F 4
3 #RS[2.0] & 25 RS0 Hp4g |-E0—rees 7ADSS RN77-3 5 hod
RSL HD50 [ c—rpet FADAG __RN774_7 t s
H25of RS2 HD51 =2 —rpes FHDAU _RN76-1 2
HD52 = FADSZ __RN76-2
3 CPU RSTE CPU_RST# R337 O(REV) CPURST# gg CPURST HD53 g_sl = §§ 7ADA8  RN76-3 F 6
| TP23 @——E5220 CPURSTD HD54 [=="—rpew FAD5Y _RN76-4 x
s HDS5 [-Er—rpes FADSd  RN78.1 1 »
3 #BREQO BREQD HDS6 [-22—rs27 FADS3 _RN782_3
3 #BREQ) o HDS7 [H—ees FADSE _RN783 5
. ao7 HCLK HD58 3 HD59 #HD50 _ RN78-4 8
HD59 o FADE0 _RN79-L
3 #PROYO M . HDoo [-S8—ZHER? FHDEZ _RN79.2 7
TwisterT Hoe HiD62 FADEL __RN79-3
HD62 HD&3 FAD56__RN79-4
HD63
V18606
HCLK_NB 24
CPURST#  R329 g 0 1 cpurst sp# 11

[Title

CPU and VT8606 Host Signal

ize
Cust]

PCM-9577 REV.A1 01-2

Document Number
m

ev
Al

ate:

26

Wednesday, October 16, 2002 heet 5 of
I 1




vees o
ool
oL EESEEEEREER
SL-DIMM
" 8355883539355,
PZEE T R - V— Y 8808508883858 058558pao
T  ——a >>>>>>>>>88889888%1
24 SDCLK2 D————FCpcik2
24 SDCLK3 163 3013
A 33
A 17 A°
A AL
A 118 | 42
s A3
351 na
A Ti9
o A5
36
= e As
s A7
s 211 A8
o A9
A10
ALS 123 419
ATL 126
132 | A2
A13
MALL 122
BAO
MALZ 39 BAO
o 22 powso
CASZ 46| DQMBL
CAS3 DQme2
CASZ DQMEs3
CAS5 DQme4
CTAS6 DQmes
CAST 1| bomes
DQMB7
301 S0
Ti4
s#1
45
s#2
29
543
27| 343
WE
i | RE
115 | CAS
RAS
CKEO 128 | oo
CKEL
10,1824 SMB_DATA SMBDATA
10,1824 SMB CLK  sx¢——————————— 83 ] qunc
R40 0 47
VEEs o—rat oNC ] 65 | REGE
SA0
861 sa1
67
sA2
vees o—R4E g 4TK 81 | e
%2 net
21 nez
31
2] N3 D61
e e
%291 nee DQ63
%2 ner
%1 nes
6821 nCo Ecco X
=891 nc1o Ecc1 22X
4981 ne1r Ecc2 F2—X
4991 nc1p Ecca X
434 neis Ecca 88X
4381 nc1g Eccs (28X
4481 ne1s Ecce (HHE8X
4461 ncig ccy FRIX
X204 e
canmsnen®
I Y - by
NDNNNDNNDNNDNNVNVUON NV
0000800300808 88%828
S>53>53533>3>53>3>3>3>5>5>>3>3>>>

z
[}
78
b 85
96
07
16
27
[ 13s]
A8

VCC3

C38 | C39 | C40 | C41 [C42 | C43 | C44 | C29 | C30
0.lu [ 0.1u | 0.1u | 0.1u |0.1u | O.1u | 0.1u | 0.1u | 0.1u

C26 | C24 | C23 | C22 |C37 | C213] C25
0.1u [ 0.1u | 0.1u | O0.1u [0.1u | 0.1u | 0.1u

vees
MD! M3 o
MD ko5 | Vo) MAD 23 MAO R303 P_SELO MA2 : PCI Address
VD 126 23 A 76| P _SEL1 LO => Addi (0]
) S| MD2 MAL e AT R I Tess applng
5 22 vb3 A2 [HAB32—o TN s HI => Address Mappng1
MD4 MA3 |4 ’ !
W 2] os wag [ 2228 R RTZ_y N MA3 : Graphic 10 Enable/Disable
WDT—Nza | M6 A | G LO => Eretle
D! 23 C24 _MA7 _RT5 10K NL .
=2 £234 wos VAT s A\t MA4 2 PCLInEmpt A
DL R23 mg?o mg [AD25 MAO RBIS .. 10K NL
MD R [ AE26 WA e MA7 : Graphic TestMode
MD11 MA10 : Graphic Test
MD: ALL_R302 10K_NL ©
e 222 w12 MA11/BA0 [4224 2 e HI => Eneble
MD13 MA12/BAL JFAE
MD: T25 AE25 MAI3_R299 10K P_SEL2 MAO : VGA Clock Select
MD14 MAL3 :
= BZ MD15 Mals [FAE2S MATT R3OT e TOK P SEL3 HI => Use Extemal
1
MD16
MDL7 Depth
VDT ABar] MDL7 MA11 - 10Q
| MD18 0O =>4 Level
MD19 £21 | 010 CSORASO Y26 RASO HI 1level
MD20 B2 MD20 CS1/RASL P25 RAS1
MD21__AD20 Y24
MD22__AE20 | MP2! . Y23
MD23__acio | MP22 L Y22
MD24__aF1o | MD23 CsalRAsA Py X
DT acie] MD24 Cssli pWaly
MD25
MD26__AE
D27 Ap17 | D20
MD28_AF == V23 DOMO R319 0 22 CASO
MD29—ap17 | VD28 DQMOICASQ [ Vo +—DOMI R318 22 AST
MD30 __AE MD29 DOQMICASL 1=/ o/ DOM2  R77__ 22 CAS2
MD3L__AC MD30 DQM2ICAS2 M7 F OMZ__RB0 22 CAS3
VD32 3 MD31 DQM3/CAS3 =, 55 OMA__R316 22 CAS4
MD33 L MD32 DQM4/CAS4 I °c=——50M5  R317 22 CASS5
MD3a o | MP33 DQMS/CASS = P> DoM6 —R7 5 CAS6
MD35 MD34 DQMG/CAS6 =/ F QM7 R7 X722 CAST
o3 MD35 DQM7/CAST g
VD] MD3s
MD38 25| MD37
M MD38 —_— SRAS#
B 822§ woso ___SRAsa pAAZt SToF
5 £221 Mpao SRASBICKES PAAZ o1
MD41 SRASCICKE4
MD: R26 P_SELO 1T —le vees
MD42 I
MD: R MDa3 P_SELT 2 | === d
MD: Rop | MD43 P_SEL2 3 3
i R 4 == _1
D 126 ] Viods ___Scasa puz SCAS; P_SEL3 4| =[5
MD46 SCAsBICKE3 p&2x b
MD: U SCASB V24" CKEL PaneTType Select
D aEs] VD4 SCASCICKEL pY24—=252
MD49 A
MD50__AD MD49 U10A 4
MDSL___AF mggg SHEwen pu2s  SWE# 74ch07
—SWEA/M
MD52___AC20 U25
MD53 F20 ] VP! SWEB/MWEBICKE2 PE55X cigo
Voo 22{ MD53  SWEC/MWEC/CKED pU2—=EEe——
s iz
MOSE MDee PN DOLK O R3S6 g 22 DX DCLKO 2 Tatvear
MD58__AA19 | MDS7
MD58
MD59__AE ;v
MD60__Aci7 | VP39 K22
MR —ACL2 ] MD60 MCLKI +C] DCLKI 24
MD!
MD62__AF. : c201
oo s V02 TwisterT
MD63
10p
e —
u10c 4 R272 10K vees
pdveor
5 N6 R314 10K MA8
1> AW
vees U100 R288
o 74ch07 vees
|14 SPD1 R298 4 MA12

24 )k

7aLvCo? l_~nz79 h—1% o vecs
SPD1 13]\ R280 00 10K £Fs3 24
J/ «
R71 SPDO R70 10K
3 BSEL66# [Dr AW AMe—Tor—]
R290 0 T _SPD1 R291 10K
3 BSEL133# ML —— A vCcec3
£}69 S&—T00 N
VCC3
€238 C307 itle
220 |22 VT8606 Memory Signal
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HSYNC R C495 120p

u14D CcN23
YSYNCR C49% y 1200 4 24 OSCVGA [ RA0I ape—2 322:2 vE eppO/TVD1L 82— P20 VDDSAFES 0 r 1) VDDSAFES VDDSAFES = 0 VDDSAFES
sPCLK  cao7 120 A3 Fxout FPDL/TVD10 |2 2o anp GND
L30 PLLYDD2 PD2 =55 VDDSAFE3 20 VDDSAFE3 VDDSAFE3 5 VDDSAFE3
FPD3 X—Lof vcon GND
P P — — P
SPDAT __ c494 120p | 11P600S pvoot o83 piivecr Froa | Do yeo ot L = D
veez s AL PLLVCC2 FPDS - = PD2 PD3 5 ,5:
cast cas2 | c3s1 | ciio FPD6 7 [ 3 32I6AIZISCA PDa PDS 7 N9 % 3ZI6AIZ1SGA
== 129 = ==1u  ==10u /FPW 3 5 — PD6 PD7 9 —
0.1u 11P600S | 1000p FPD8/TVDY = 9 0 0 PD8 PD9 T T
PLLGND2 FPDOITVDS [ 5 > > PD10 PD11 & 5
PLLGNDL PLLGND2 FPD10 =57 P PD14 NG 32I6AI21SG4__PPDIA PD12 PD13 P20 PPDI5 N7 SII6AL21SGA PD15
<~ PLLGNDL FPD11 g PDI6 ] T PD15 PLd—7pr5sa> — oL
= FPD12 T T2 PD16 po17 b2 5 o
FPD13 g D20 ¥ PPDI0 259 PD18 Po19 P2 Pstor % DT
FPD14 =229 pD20 PD21
c125 0.1 comp 7 TG X FITCAIZISCA 72 3T INg % FITCAIZISCA 3
C493 DACVDD u comP FPD15 5 < SND ﬁlo PD22 PD23 P22 =7
CN22 0.1u FPD16/TVCKR P FPCLK SHFCIRK 359 SND GND P36 RA59 ... 33 FPVS
RED R L48 11P600S(REV] FPD17/TVBLK ] FPDE U 7] SHFCLK FLM P38 RA58 A 33 FPHS
GREEN R 1 vee FPD18 PD19 39 M LP P10 ENVEE e
BLUE R 3 FPD1o -2 = X320 STN_25M  ENAVEE
5 SPDAT FPD20 21 TT3-2000
fax 4 FSYNC R VGAGND _R174 140 IRSET g3 FPb21 22
9 VSYNC_R RSET FPD22 23 oNig
3 SPELK FrD24/ o0 L 22 ShD Lof GND GND ShD
7 18— P
15 16 X FPD25/TVD4 |-L = £z = 2o Pp24 PD25 = 1 = =
= FPD26/TVDS [ = 558 5 29 PD26 PD27 —lzg 7 e
car9 22p  RED R RA454 0 O RED c2 EC NS 28 PD30 Nz d F2T6AI21SCA 30 9] PP28 PD29 P15 K] % F2T6AI21SCA 31
Cas1 || _22p _BLUE R R456 80 BLUE b2 | RED FPD?S/TVDD v 29 D32 — PPD3Z 11 .] P30 PD31 P25 33 X/
C480 22p _GREEN R RA55 $4X0 GREEN __ p3 | BLUE FPD29/TVDL [= 30 PD32 5 s PPD3Z | [ PD32 PD33 P 35
# SVRC GREEN FPD30TVD3 |- 5533 — 053 PD34 PD35 PE——rp
—evNe—=2 HsYNC FPD3L/TVVS g Ph3T T —FrD3s 39 eno GND
—Lorme Bl ]vsvne FPD32ITVCLK |- g ST —TeATsca = x1onc NC pA8—x =
= 19 L2030 =
oL RIE 47K SPCLKL £ | FPD33/TVD2 g X2 ne NC
vavse R168 47K SPDATT 2 | ooty s cs PANEL_CONN_EXT
SPCLK RIB0 (%0 PD[0.35]
—[—]—O‘ PD[0..35] 23
R164 77K _SPCIKZ] 3 FPVS vee
vecso R165 2.7K_SPDATZ g | SPCLK2 FPVS FPHS
SPDAT I—le 5 T SPDAT2 FpHs FE—FPHS
c1 o4 FPCLK
vee? 5 oa L7 DACVDD ] D1 | PACvEC FPCLKY R218 LCD POWER
- T1Pebss ReBVCC FpoE JH3___FPDE 22K vee L5 VDDSAFES
P
c124 c119 . FpDET |AALe FPDET RS63 g 47K | _ 21P300S
e oy .
2= L9 TwisterT envoD JEL__ENVDD |
0.u 11P600S | 1000p 15 ENVEE 2 |e +‘L'l' 7
r VGAGND AL ENVEE 3| €T, 16 L13 VDDSAFE3
B1_| RCBOND Gl vees o s 21P300S
[l e +4L ] [ {
DACGND FPGPIO A s ) cies | caso
A Q13 10u
3904; S19934DY cis4 | case [o.1u
SPCLK1 ENVDD RA4T g4p 10K , ] 100
L31 SPDATT uggghﬁll gg wy C153 | ca78| C144 |cie7 0.1u
BT I —— ca68 £ 100 = =10 =
VoC o RA29 0 10K veez s e PLLVDDL o 0.1u 0.1u = = = =
B
Ve o RAB2 g 10K o s Lease | cass | cu
HSYNC_R R217 .. 33 @@ﬂz HSYNC 0.1u 11P600S | 1000p
Wr 2N7002CT PN PLLGND1
QTho
== L46
VSYNC R R216 44 33 e e 27} VSYNC vee 21P3008 CcN21
W
2N7002CT Ra53 V12V 0 — s 1
D21 CP6 cP9 CP2 4.7K c473 ca7a ENABKL 2
BAV99 PPDO 7 o 8 PPDL_ 7 8 PPD26 7 —r— 8 R428 10u = — 1
PPD2__5 6 PPD3 5 6 PPD24 & 6 ENABKL 100 0.1u
DACVDD
75 PPDZ_3 4 PPD5__3 4 PPD28_3 4 Q27 CN19 vee 5
VGAGND PPD6 1 PPD7 3 2 PPD30_ 2 3906 car7 = = Ca76 WHLSV-2M
i = ENVEE _R457 ;
47Px4 47Px4 470p 2 0.1u
D23 3
BAV99 cPs cPs cP3 BL.VR =
PP e 8 PP i PPD27 7 i == ==
PPD10 3 PPDIL PPD25 = =
FEDID 7 FEDIS BPD28
PPD14 PPD15 PPD3L Y6
et —H— 14.318MH2(REV) INVERTER POWER
47Px4 = 47Px4 = 47Px4 VGAXL m! R171 ... O(REV) VGAX2
W
BAV9S cpa cp7 cP1
[ P e PPD35 1 p—rp—
5 PPD33 3 e
3 PPD32 5
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A AD11 TON-MDI_MINUS(0) [-Sb4——r TcT2 MCT2
IP7(1-3) Al AD12 MDI_1+
* A o M5 { AD13 RDP-MDI_PLUS(1) HEX—pmer— MDL1 g RI45 6
A AD14 RDN-MDI_MINUS(1) [-EL4—"2m—
5 AD15
M
JUMPER(2.0mm) 2 KL | AD16 FLD1-MDI_PLUS(2) [-E22 MO2r
IP7(2-4) A AD17 FLDO-MDI_MINUS(2)
AD18
N ] 4 MDI_3+
ARl D2 fip1g Intel 82551/82540 FLD5-MDI_PLUS(3) 12 -
JUMBER(2.0mm) SR ADZ0 FLD4-MDI_MINUS(3)
[\ AD22 B1 | P7_LAN_EECS
AD23 AD22 EECS-EE_CS "0 TAN_EESK R14 g, 330 ACTLED
\ A AD23 FLALS/EESK-EE_SK £ED W75
N___AD25 a5 | AD24 FLAL3/EEDI-EE_DI Zig ﬁ EEDIO LILED R276 5.4 330 5 | R224,, . 75
AD26 3= AD25 FLA14/EEDO-EE_DO —Ai D\ 0
22285 { Lo
N—A027 be RI45_1 M——Rus5 2
N__Ab28_ce | 4D27 M12 .
Dz c7 1,075 ARG Sbrig A3 "BOXE2 Male
\—AD%0_A8 | n3, 15nm x 15nm BGA FLA-SDP[1] [FEAEX
AD3L ; *
D31 B8 1 Ap31 1nm Pitch FLAB/IOCHRDY-SDP[0] F4X G
10,17,19,20 CBEQ# M cigegs FLAS-JTAG_TMS [Eh TP18
10171920 CBE1# L3 CjBEL# FLAT-JTAG_TDI (13 PG peol peol
10171920 CBE2#  sOe—————E3{ CiEDY FLA6-JTAG_TDO [— "~ TP7 RI45_3 RI45_6
10,17,19,20 CBE3# o————C4 lc/pegy FLA3-JTAG_TCK (=% MG A T R
£ FLA4/PCIMODE#-JTAG_RESET# [—:13 TP4 = =
1017,19,20 FRAME# o B2 frpavey AC RESETH
10,17,19,20 IRDY#  so——— FL L ipnvy R60 3.3K ||. Z.0-DIP-BOX-5x2 Male
10,17,19,20 TRDY# 83 1ppyy * G
10,17,19,20 DEVSEL# £+ : DEVSEL# J13 ||
10,17,19,20 STOP# = STOP# FLAO-RESETVD [—::2——@ TP3 VCC_LAN O—repy KCTTED I g
1017,19,20 PAR O - par FLD6-RESERVED |-H2——@ TP17 i e — ATl
101719 INTD#  CF H2 ] It FLD2-RESERVED [-Le——@ TP16 .o\ \yakeup e N2
% 19,20 PERRE  XOe PERR# CSTSCHG/WOL-APM_WAKEUP * A
10,1920 SERR# , XF SERR#
A AT ReT 27 Z0-DIP-JUMP-4x2 Mal
Ae A2 IDsEL FLAL6/CLK25-FLSH_SO B @ TP8 10k R261 2 Male
10 REQL#  XF 73| REQ# FLA12/MCNTSM#-FLSH_SI ® TP19 ING# 1
10 GNT1# [ RoTFWosEN GNT# FLCS#-LSH_SCK P9
- €2 { RST#-MBEEN FLWE#-FLSH_CE# [-42 ® TP20
24 LANCLKL TSO% PCIRSTH Bo | CLK
ISOLATE#-PCIRST# 112 R8T g 3.3K
= a9 FLAL/AUXPWR-AUX_PWR W= *
. ALTRST#-PWRGOOD
11,17,20 P_PME# PME# FLOE#-RESERVED_CLK [—YB—R308 4,0 * A VEGLAN
VCC_LAN
,o._[—Aég SMBCLK-SMB_CLK NCH4-PCIZN g:—ggg;%ggT LAN EECS 1 27 s
6,10,24 SMB_CLK m SMBD-SMD_DAT NCG4-PCIZP [—r———A—— TAN EESK 2] S vee
6,10,24 SMB_DATA SMBALRT#PWRGOOD-SMBALRT# TAN EEDI 3| 5K NCX 230
DY Gl —| a DI NC X
- T 49 2. .
VCC_LAN 0—R_ggg 33 Yo €2 1 vio z RBIAS10-PHYREF [-B1A—R03 s, 549 2.4 LANEEDO 4 fp, GND 2 0-Lu
X1.82540 y14 O 8 RBIAS100-CTRL 25 [-B13 {02 43019 AT
— FLA2-XTALL 8 P11 =
FLD7-XTAL2 " z X2-CTRL_15 |- X1 82551 :
a @ @ w Q X1-NC XTAL_IN R87 ,,, 0 X1 82551
2a 8 z ¢ 83 o A *M
2538 zE 4 3y, _oese B 3 £ (20 XTAL_OUT R85 ,,, 0 X2 82551 I 82551 I
TeFEZodan0 Go o ocdawosvoolireliaedddd g B 5 Qaz ¢ ¢ — ¢ ARk =
COOUNNAND AMANOMInOmMrEIdHadNadSdaNdl aduldoaaaad o POz oo I 3 Wk
DOALWNDNNX BHNNVDNDNNNVDNNVDNNVVNNNVNNNNVVONN © Z ¥YexOmIIoa 0 0
NOVNELNVVAOW NDDVVDDLNDDVNDVDDDVNDDNDDDDNNDNNDNNUNNN VY 1y Q JT0oQuouo0o 3] 13}
>>5>5>5>5>5>5>5F >3335335335335335335355>535>5>5>5>>>>>>>>>>>>>>>> > 2 OFFz22222 Y2 R67 4440 )(1782540*
ER = E e EEERE EFRER ] & 2/MHz |& W GI I
&l |0|¢ &3 o mﬁjiju b 1 s o i v OSJ&DW d9ds=lzel g o SSJ %:iiiii l S R66 4, 0 X2_82540 82540
= W
*A : Common Connect or

*M *G % L

ne*G o 82540QM G gaLAN 82551/82540 10/100M/1G LAN

46054 1K 1SO¥_PCIRST# R260 444,22
11 LANISO# p— PCIRST#  1017,19,2023 y s —
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V-12V 0. 12v TRsT- FALx
X5 ek +12v 0 V12V
GND ™s Faix
= X2 100 oI A2
- VCC o—22- +5v +5V TNTEE 0 VCC
\NTC#VCCo—BS 45V INTA- NTF ¢ INTB# 10,20
10,1720 INTC#  CF BZ 1 nTe- INTC- £ INTD# 1017,18
1017 INTA#  —INTAF BB g +5v vee
REQ3# >8] prSNTL- RSV ] GNT3# 10,20
10,20 REQ3# LF RSV VIO kTS >3 CNTXE PCIVIO
GND *BLL] prsNT2- RSV e Ate—22 L GNTX# 10,20
1 GND GND O
= | porsira i oay 22 22 REOX# $ REQX# 10,20
GND RESET- WCJPCIRST#  10,17,18,20,23
24 PCICLK [+ N CLK VIO O PCIVIO
GND GNT- <} GNT2# 10
REQZY D)
o REQz O Q REQ- GND
VIIo RSV
ADSL AD30
—Der 20 1 AD(31) AD(30)
—E AD(29) +3.3V +558 vees
e GND AD(28) ol
—Per AD(27) AD(26) o
Ve S— N AD?;‘AI!]) | AD24
= .
10,17,18,20 CBE3#  xow 23533 28] cieE-(3) iDseL A28 R3O qp—22 AD3L
ND 55 AD@3) +3.3v =150 D27 vees
AD2T GND AD(22) |80 ——p56——
== AD(21) AD(20) e
. AD(19) GND o
vees 517 +33V AD(18) bl
10,17,18,20 CBE2#  Ow CBE2Z ety EEY o
e GND 334 | ND'() FRAME- 234 FRAMEZ o~ pRAME# 10,17,18,20
10,17,18,20 IRDY# IROY# 232 | |RpY- (oY T H— o E— S
VCC3 O—pEveE ]33y TRDY- |42 NS x TRDY# 10,17,18,20
10,17,18,20 DEVSEL# e e DEVSEL- oo |4 STOPT
e — L B T ——— U 10,17,18,20
o LOCKE B39 ] : [as0 o
10 Lock# Rye) LoCK. 3.3V ~soRE— VCC3
18,20 PERR# e PERR- SDONE SBO¥
101820 SERRE  HOn SERR stan- o oD
VCC3 O +3.3v PAR AR OXPAR 10,17,18,20
1017,1820 CBEL#  xOe CBEL CIBE-(1) AD(15)
SR AD(14) +3.3V A5T—° Vees
AD12 GND AD(13) ADIL
S ] Apa2) An() A4 e
GND 9] APUo) GND 7749 ADY
GND AD(09)
:Bs ggg AD(®) CIBE-(0) —gg&&}ceso# 10,17,18,20
AD(7) +3.3V o vces
B54 | [ AS4 _AD6
Vee3 0—pz +3.3V AD(06) 2De
BS5 | | Ass _ AD4
2D3 T DG AD(04) |4
L35 22 An(a) GND H =57
I T o prtcl W —————
PCIVIO O————— B39 15 VoA — o pcivio
vces ACK64- REQes- A0 — 74— 0 vces
VCCO— —— Bol } vy AL 5 vce
VCCO— — B62 } .y +5v FA2———— 0 vce
“PCTCONNECTOR
PERR# _ R39 47K
SOONE R4 0K vees
10171820 AD[O.31] AD[0..31] SB0F__ RS oK
IP1
IPL(L-2) 1 b——ovce
2 p———o0 Pcivio
Eﬂ 3p——ovces
JUMPER(Yellow) PCTVIO Select
IDSEL:
AD23
PIRQ#2
PREQ#2

HAL HA2
||| |||

HA HA

HA3 HA4
|I| |||

HA HA

PCI Slot
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LAYOUT GUI DELI NE
1. M ni PClI PINL, PIN2(TIP, RING MJST BE | SOLATED
2. PLACE PHONE JACK NEAR TO M ni PCl
3. SI GNALS(TI P. RING TRACE W DTH
vees vee VCC3SB VCC vees
[ Q [
cN28 °
10171819 AD[31.0] <K—ARMELIL ,
X—— TP RING F—X
>—3 8Pmi-3 8PMI-1 FE—X
>x—= 8pmI-6 8PMI-2 X
X—t— 8PMI-7 8PMJ-4 X
Xx—2 sPma-8 8PMI-5 -2
X5 Ledl_GmP Led2_YelP
X—2 Led1_GmN Led2_YelN
INTC# X—> N NC
10,1719 INTC# £ INTB# sV INTB# INTB# 10,19
3.3V INTA# 12 §
X%—=2—{ RESERVED RESERVED
MPCICLK £2-{ GROUND 3.3V AUX PCIRST#
24 MPCICLK  <FREQXF—RI07 TN >— CLK RST# RE3 . O N “C1 PCIRST# 10,17,18,19,23
10,19 REQX# RI05 0 GROUND 3.3v I rea +] GNTX# 0,19
10,19 REQ3# F e REQ# GNT# A ] GNT3# 10,19
AD31 3.3V GROUND
2529 AD[31] PME# K] P_PME# 11,17,18
3; AD[29] RESERVED AD30
AD27 £ GROUND AD[30]
AD25 AD[27] 3.3V AD28
| AD[25] AD[28] AD26
CBE3# X2 RESERVED AD[26] ADod
10,17,1819 CBE3# O« %533 CIBE[3}# AD[24] ROB 1o 22___AD
AD[23] IDSEL \e
0
GROUND GROUND [—2
AD21 AD22
ADI9 AD[21] ADl22] (22 AD20
=] AD[o] AD[20] 3¢ AR
AD17 | GROUND PAR -2 518 LOxPAR 10,17,18,19 c
CBEZZ 59| ADIL7] ADIL8] 750 AD16
10171819 CBE2¢  XDe—mmvr 22 CIBE[2)# ADI16] 22
10,17,1819 IRDY#  XOw &5 RoY# GROUND |25 FRAME#
R103 47K e 3.3v FRAME# |22 ROYE—O* FRAME# 10,17,18,19
smw-l"—‘:& - 67| CLKRUN# TRDY# =20 STopr——C* TRDY# 10,17,18,19
10,1819 SERR#  w— 2o SERR# STOP# [—2 < STOP# 10,17,18,19
PERR# GROUND 3.3V
1819 PERR#  XO» CBETE PERR# DEVSEL# ®x DEVSEL# 10,17,18,19
10,17,1819 CBEl# O Abik CIBE[1]# GROUND AD15
AD[14] AD[15]
D12 GROUND AD[13] Agﬁ
AD10 AD[12] AD[11] [
AD[10] GROUND [—¢% ADY "
GROUND AD[09]
ADS CBEOF
AD7 &) ADDosl CIBE[0)# 22 \ox CBEOH 1017,18,19
53] ADI07] 3.3V ¢ A
ADS 51 33V AD[06] A
AD[05] AD[04] A
RESERVED AD[02]
AD3 Al
25 { Abjo3] AD[00]
Y RESERVED
ADL g? AD[01] RESERVED %x
GROUND GROUND
SYNC R112 0 03 04
13,21 SYNC [+ ‘:&(' AC_SYNC MBBEN [—=X SDATOUT
1321 SDATIN CF—2pRll S sk 05 | ACTSDATA_INA AC_SDATA out (436 R309 g2 WCISDATOUT 1321
13,21 CLKBIT xF e 09 ] AC-BIT_CLK AC_SDATA_INB [—57oX R310 0 ACRST#
AC_PRIMARY# AC_RESET# b SCIACRST# 13,21
LM MOD_AUDIO_MON RESERVED [—15X
vees o—lo | AUDIO_GND GROUND
X122 SYS_AUDIO_OUT SYS_AUDIO_IN X
180 SYS_AUDIO_OUT_GND SYS_AUDIO_IN_GND
7K(1-2) AUDIO_GND AUDIO_GND
*22 MPCIACT# 22
VCC5A 3.3V AUX
11,21 PCBEEP
Mini_PCI_ (TYPE Ill)_5.6mm
159(1-2)
TR Iz'ibzasoos W
AUDIO_GND o Hl'
A
itle
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AUDVCC
Q

VCC3 Omg k2l vy 11P300S, . . 0 vizy
_{_czw _chog lczo .L°7 _{_0133 i lcwz
10u 10u w 10u
0.1u 0.1u 1206 0.1u 1206 1206
SPK_R -
= = = == = Q = R221 O(REV) R+ SPK R-
u2 ol o 78L05(T0-92) R222 O(REV) SPK_L+ SPK_R+  SPK_R- SPRL-
ALC202 x TOUT R SPK_L+  SPK_L- TOUT L
LOUT R LOUT_L
R251 33 6 28 a8 35 _LOUTL €199 AMP_INL___R234 O(REV) __ LOUT L N R AGND AGND |7 TN T
1320 CLKBIT = <F Roso 33 gpBTclk 99 gg LINOUTL TOUTR AVP INR— R0 O(REV)LOUT R T LN R LIN L |75
13,20 SDATIN xX°F AR =] SD! Y << LINOUTR T3] AGND AGND -7 MIC2
1320 SDATOUT [ =] spo wicl £ ne mica |42
1320 SYNC [ 191 svne monouT f-EE-x MmicL AGND
13.20 ACRST# [ RSTX 39 _HOUTL _Cl2 _y 033u HOUT L [ LOUT L = AUDIO CONNECTOR
Hp-ouT-L |2 . e
N
HOUTR _ C16 0.33 HOUT R R25 0 LOUT R
>4 AuxL HP-OUT-R -4 } & Kb
224 AUXR
%481 vipeoL
17 34
4 vibEoR ne 32
oL .,  ALC202 el e
CO.R 20
CDR 20
AFILTL
R 234 LNeL AFILT2 |50
LINEINR VRAD 1
MIC_R 21
mic1
MIC L E2N i vrer |22 copECVREE
*—43-1 PHONE RREFOUT
1120  poBEEP[-PCBEEP N cis | Ci84 | C167 [cigs |ciss | C188 | ci69
- vees 0.1u 1206 | v |1000p |1000p | 1u 1
o o =
Z 23 33 Lo po 9F = oEEoEmE oEE OEE oEE =
ocn®
§ 25 %% &ddsis &x -
v
o oo ajiwlw
o IR S R L = v
oK
coeND___| L1 AMPVCC
11P3008
‘3243 254, C2083 0.01U __ (/APICLK_CODEC 24 vee Tass y .
CNG 5 _{_0195 _{_0204 _{_czos
€180 y lu__CDR o 0K 10u
RZ30 g K C104 || iu __ CDGND 0.1u 1206 | 22u
: Abe 1t - =
. c181 g lu_ cDL = = = el LAMP_MUTE 16
o
o U1
Close toCN4 OUTA R237 20K D
L7 co o
1181028 AVP_INR cl96 _y 1u R233 ., 20K 6 88 @ 5 OUTA-_R232 SPK_R-
LIN R s P R235 gr 1K €203y 1u_ LININR T Wr -INA >> -OUTA W
fi\s i
OuTA+_R231 SPK_R+
c1r6 J.ce02 R236 c1o7 8 1A +OUTA Atde
220p 1000p 47K 0.33u
i 101 Bvpass
- SPK_L+
1151026 21 +inB +ouTe |-L4—-OUTB: _R244_ oy, =
LIN L . . R22___ g 1K €13y lu_ LININL
e AMP_INL c206 pt R246 20K OUTB-__R245 SPK_L-
190 cia f— A L Y 2 o OUB 12 Al
= R21 ouTB- R255 20K z 222
220p 1000p 47K *
= o wl LM4863
ERRNNE:
R254
= 100K
L18 R30 22K__MIC_REF
Mic1 O N A TR SN
1181025 R3L_ Rk
L20 R249 22K___MIC_REF
MIC2 Tan g LA AT MIC L
1181025 PZIEN PP
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VCC
—“|- S410,19 SA[0..19] 12,16
aaaladal | 18 SR sp[0..15] 12,14,16
a . g et
DA DDA D = JP5(1-2) 1' 2 . RESET
@] .
X 2-3. I RQL1
9 = N9 u21 JUMPER(2.0mm)
XC9536
oH NS W OA JP5 VCC
% jafaNaNalaNal 8 = 8 % 3 le)
SOF o———F >IRQ11 12,16
% 34 NG ﬁ_ 22 WDG RST 2 |
vce 0—3355 vce ne A< E—Dl W_OuT# 2 || x
NC NC D B
12,16 RSTDRV [ gg RESET NG % WDT-Out Select D D I
12,16  IOR# D—q 0rR NC T( || o <t{ | oo
Do 3990w \
12,16 IO 0 low GND e SA0 !
12,16  AEN D= AEN N e e
SA11 41 ALL VCC 15 o VCC
42 | NG Al | 14  SA1
24 CLK14MB [ 43 L~k Apfe— SA2 o oo
778 o Azfi2—SA3 A ||
o a — QX ||~
do0ZN~NO0oWLtAS0O Al | [ —
R G UR e g = éééé
A o <] 19 o ] oo | S T XC TDI
(<) N~
2R [<LLRFIFF XL
20 (721 7] I (721 a3 191 171 % Y 1)
XXX
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veez s o L37  r~n  11PB0OS(REV) | A VTv2s
o PDJ0..35 a3 c133 —L ca24 —L c140
7 PDI0..35] - 0.1u 0.1u(REV) 10U/10V(REV) 10u/10V(REV)
R195 33(null) X!
R198 33(REV) TVCLK_R R194 g4 OREV) PDIG - - - -
———oVCe3
oo TV CLK RIST 4 OREV) PD32 vce2_5 0 L8~ 1IPGOOS(REV) _ Tv AL
_PDSL C116 c122
PO CLK_ouT R196 . O(null
~PD29 Y 0.1u 0.1u(REV)
PD33 TV_GND =
u20 S E
veez s o 136 r~n  11P600S(REV) | Tv_A2
NAQOOXOEWOod
/ EEEEEQ%SIE glé 380 care cars
o0
PD30 >T &m0 3 X0 0.1u 0.1u(REV) | 0.47u(REV)
PD25 PD3 X153 X
D2 hoe vooad J2L oTV_A1 Ys =
~ 4,
~ PD24 0o buee |2 ovecs 14.318MHZ(REV)
5 RESET < L
VTV 5557 E\S?D VT1621 Rgéﬁg 55 - PCIRST# 10,17,18,19,20 —| |—
PD9 I c123 c117
4 SPCLK1 7
oo ggg SPDATL g E == 11P600S(REV
PDS '2;025 27p(REV, 27p(REV)
= Ppi____ 10| PP - VDDA2 |53 TV_A2 P(REV) P(REV)
= PD10 . RSET
PDO S Y gi" o o GNDA2 23— TV.OND
ootiu'a2oln & R177
ovwnzas>zom =
S>WU0>nQz> 4 10K(REV)
20x0B0ABDO> Need wide trace! D10 C145 ) 47p(REV)
oo vrie21(REV) BAVIS(REV) " CN20
N\ VA2 2 3 Y L40 1.2uH(REV, L38
Y TourRE) 1
vees o—1 - 2
, C156 Cc146 3
i CVEBS + L
vees R199 10K(null = 150p(REV) 270p(REV) 4
O—azs }‘4_)_110K(REV) ADDR 5
X 1 A rig7 LRz b Ri78 N N TV-OUT CON.(REV)
= = 3 75(REV)F 75(REVIF 75(REV)
vees o—RIS 0G0 D24 —Ca62  W4TpREV)
R191 _ YWX™10R(REV) CONF_XLT TV_GND BAVIO(REV)
XY
£ v Azo—Z—K-I c
= - 143 1.2uH(REV, L44
= PUN— N v
vTv25 1 T20R(REY)
TV GND  Ri88 o(null CSYNC Ccas1 c1s5
150p(REV) 270p(REV)
VTV25 VTV25 VCC3  vCe3  vees N Avd
ca64 22p(REV)
ca19 c420 ca03 | c3ss | ciss
0.1u(REV) 0.1u(REV) ot |oiu [o1u L42 1.2uH(REV, L39
T 2R
= = = = = ca63 c170
270p(REV) 330p(REV)
P.S. (null) TV-QUT doesn't need the conponent 2 2
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L23
VCC3CLK_IN A e
L3
11P300S ¥14u29
. Y v3 74LVC14
vees om, y~-° CK_VDD1 14318z vees i RISL 33 _posc se
70 50 c259 _chn CLKX1 T R109 g O CLKX2 oy —
S S TR . . 1 Iy
0.1u 0.1u |0.1u | | I
RIOB e J’M@Q/q U298 29C
+|_ | !1474LVC14 ] 74LVC14
co8 co1 osc 5 R149 ... 33
L2 #: #: AN £xOSC_ISA
11P300S | 10p | 10p
vcez s m t 0 CK_VDD2 -
c53 c54 4U29D
[ B TYR I ¥47aivera
0.1u 9 ——F%0SC_VGA
74LVC14
11 R147_ g, 33
CK_VDD2 il % CLK14MB
uli3
R324 33
CK_VDD1 VDD1 vDDL1 & —+ 4 APICLK_CODEC 21
R3TL 3.7K__PCISTPEZ R wr -
CK_VDD1 Ate REFO |OAPIC jé P l Ri5 5 DSE——Q APICLK_CPU 4
CLKXL REF1 + AW = ars .
X1
CIRZ 44 CPUCK F-RET ~ o 720
CK VDD1 X2 CPUCK_F{— CPOCIRT_R8Z _ % 22, g:gbﬁ—ggu g
- AT Toc 5 REE MOUE VDD2 CPUCLK1 {5 W PR, _
lo peiclk_ss <F FS3 PCICK_F VDDL2 [ —CPUSTRA_ R RS2 e —4.7K o K VD1
6 FS3 =, PCICKO  CPU_STOP P4z R A — 3
20 MPCICLK X} R SDRAM_F 4~ W ¢ DCLKI 6
10 PCICLK_NB X7} k PCICKL 8 RN34 o s 10
17 PCIUSBCLK X = PCICK2 SDRAMO §=3= RN33 BAKA— 15 £ SDCLKO 6
19 PCICLK f= R PCICK3 SDRAM1 {55 B Voot > SDCLK1 6
18 LANCLKL PCICK4 VDD3 = x _
CK_VDD1 vDD2 sorawz -2 Ras 2 £ SDCLK2 6
6 DCLKO D BUF_IN SDRAM3 O] > SDCLK3 6
SDRAM11 SDRAM4 —g%-x
SDRAM10 SDRAMS5 55X
CK_VDD1 VDD3 vDD3 2 5 CK_VDD1
SDRAM9 SDRAMG §-42 X
SDRAMS SDRAM? —2327-x oK vODL
VDD4 ,
6,10,18 SMB_DATA X — SDATA 48MHz :ig Egg gggg A gg % USBCLK 14
6,10,18 SMB_CLK  xXDe=— b SCLK 24MHz AW £x S1024M 16
CS9248-39
PCISTP# R R313 “‘(“ 0 LJCPUSTP# 1
CPUSTP# R _R322 g OREV) |
PCISTS R312 (e —2REV)__mpcistes 1 _47_:2_1_I>CK_\/DD1
Pin7 Pull-low , Pin2 change mode to PCISTP# Input.
QP&SE#_R__BALG_%J[BE.\D__,GSUSA# 9,11

SRR R R EEEEE SR
LEPEPEPPPPEPPPP

_________ 41

Nl

i

22

Clock Generator

FS3 FS2 CPU Frequency PCI Frequency
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1.Safetyinstructions
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10.

11.
12.

13.

14.

15.

Important Safety Information
SAFETY INSTRUCTIONS

Please read these safety instructions carefully.

Please keep this User' s Manual for later reference.

Please disconnect this equipment from AC outlet before cleaning. Don*t
use liquid or sprayed detergent for cleaning. Use moisture sheet or
clothe for cleaning.

For pluggable equipment, the socket-outlet shall be installed near the
equipment and shall be easily accessible.

Please keep this equipment from humidity.

Lay this equipment on a reliable surface when install. A drop or fall could
cause injury.

Do not leave this equipment in an environment unconditioned, storage
temperature above 50°C, it may damage the equipment.

The openings on the enclosure are for air convection hence protect the
equipment from overheating. DO NOT COVER THE OPENINGS.

Make sure the voltage of the power source when connect the equipment to the
power outlet.

Place the power cord such a way that people can not step on it. Do not
place anything over the power cord. The power cord must be rated for the
product and for the voltage and current marked on the product’ s electrical
ratings label. The voltage and current rating of the cord should be greater
than the voltage and current rating marked on the product.

All cautions and warnings on the equipment should be noted.

If the equipment is not use for long time, disconnect the equipment from
mains to avoid being damaged by transient over-voltage.

Never pour any liquid into ventilation openings, this could cause fire or
electrical shock.

Never open the equipment. For safety reason, qualified service
personnel should only open the equipment.

If one of the following situations arises, get the equipment checked by
service personnel:

a. The Power cord or plug is damaged.

b. Liquid has penetrated into the equipment.

c. The equipment has been exposed to moisture.



16.

17.

d. The equipment has not work well or you can not get it work according
to user’ s manual.

e. The equipment has dropped and damaged.

f.  If the equipment has obvious sign of breakage

Never open the equipment. For safety reason, qualified service

personnel should only open the equipment.

CAUTION: THE COMPUTER IS PROVIDED WITH A
BATTERY-POWERED REAL-TIME CLOCK CIRCUIT. THERE IS A
DANGER OF EXPLOSION IF BATTERY IS INCORRECTLY REPLACED.
REPLACE ONLY WITH SAME OR EQUIVLENT TYPE RECOMMENDED
BY THE MANUFACTURE. DISCARD USED BATTERIES ACCORDING
TO THE MANUFACTURER’ S INSTRUCTIONS.
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ENCLOSURE No. 6

Licenses and Information for Critical Components

(Total 11 Pages including this Cover Page)

1. Certificate and Specification for power supply.
2. Certificate and Specification for DC fan
3. Certificate and Specification for lithium battery
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INTERNATIONAL ELECTROTECHNICAL
COMMISSION (IEC) _
COMMISSION ELECTROTECHNIQUE NO 17068
INTERNATIONALE (CED) .

 SYSTEM FOR CONFORMITY TESTING TO = SYSTL VL CIT D'ESS 1S DE CONFORVITE
:STANDARDS FOR SAFETY OF ELECTRICAL  NORMES DI SECURITE DE L'EQUIPMENT
SR L ELECTRIQUE (1ECEL)

U\

WVETHODE OC

CB TEST CERTIFICATE
CERTIFICATE D'ESSAI OC

Product
Produit

Name and address of the applicant
Nom et adresse du demandeur

Name and address of the manufacturer
Nom et adresse du fabricent

Name and address of the factory
Nom et adresse de Vusine

Rating and principal characteristics
Valeurs nominales et caractéristiques princigxdes

Trade mark (if any)

Margque de fabrigue (si elle existe)
Model/type Ref.

Ref. de type

Additional information (if necessary)
Information complémentaire (si necéssaire)

Asampie of the product was tested and found

fo be in conformily with

Un échantillééan de ce produit a été essayé et a été
considéré conforme & la

as shown in the Test Report Ref, No.

which forms part of this certificate

comme indiqué dons le Rapport d'essais numéro
de référance

qui constitute un partie de ce certificat

This CB Test Certificate is lssued by the National Certification Body
Ce Certificate d'essai OC est établi par I'Orga l.rmeNde ertification
AT 3 Sy XS g

mko
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CB TEST CERTIFICATE  Ref.No. NO17068

DC-output ratings for the different models covered by FSP...-.PL.:

1) FSP200-50PLA: 16A +3.3V, 12A +5V, 12A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 180W. Total 200W max.

2) FSP180-50PLA: 16.8A +3.3V, 12A +5V, 10A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 160W. Total 180W max.

3) FSP150-50PLA: BA +3.3V, 12A +5V, 10A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +56V = Max. 61W. +3.3V & +5V & +12V = Max. 136W. Total 150W max.

4) FSP200-50PLA1: 16A +3.3V, 12A +5V, 12A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 180W. Total 200W max.

5) FSP180-50PLA: 16.8A +3.3V, 12A +5V, 10A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 160W. Total 180W max.

6) FSP150-50PLA1: 8A +3.3V, 12A +5V, 10A +12V, 2A +5Vsb, 0.8A ~12V
£3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 136W. Total 150W max.

7) FSP220-60PLA(SI): 17A +3.3V, 12A +5V, 12A +12V,.2A +5Vsb, 0.2AaﬁV (optionat), 0. BA-12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 200W, Total 22 max.

8) FSP180-60PLA(SI): 17A +3.3V, 12A 45V, 12A +12V, 2A +5Vsb, 0.2A -5V (optional), 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 160W¢ Total 180Wmax.

8) FSP240-60PLA(ST): 17A +3.3V, 16A +5V, 12A +1 2V 2A +5Vsb 0.2A -5V (opttonal), 0.8A -12Vv
+3.3V & +5V = Max. 85W. +3.3V & +6V & +12V = Max 219W. Total 240W max.

o @i
..-,..

10) FSP220-60PLA(ST): 17A +3.3V, 12A 45V, 12A +12V, 2A +5Vsh, 0.2?\'-5\7 '(bpuonal), 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 200W: Total 220W

11) FSP180-60PLA(ST): 17A +3.3V, 12A +5V, 12A +12V, 2A +5Vsh; G:2A -sv (optlonal) 0.8A -12V
+3,3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 160W. Total 180W max.

12) FSP200-50PLF: 16A +3.3V, 12A +5V, 12A +12V, 2A +5Vsb, 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 180W. Total 200W max.

13) FSP180-50PLF: 15A +3.3V, 10A +5V, 12A +12V, 2A +5Vsb
+3.3V & +5V = Max. 70W. +3.3V & +5V & +12V = Max. 170W. Total 180W max.

14) FSP160-60PLF1: 16.8A +3.3V, 12A +5V, 8A +12V, 2A +5Vsb, 0.2A -5V (optional), 0.8A -12V
+3.3V & +5V = Max. 61W. +3.3V & +5V & +12V = Max. 145W. Total 160W max.

s
Oslo, 23 September 2002 issued by -

Nemko AS Office address
P.0. Box 73, Blindern Gaustadaliéen 30
N-0314 Oslo, Norway Oslo
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GPWV2.E89061
Fans, Electric - Component
Page Bottom Questions?

Fans, Electric - Component

Guide Information

BI-SONIC TECHNOLOGY CORP E89061
2ND FL

137 LANE 235 PAO-CHIAO RD
HSIN-TIEN '
TAIPEI HSIEN, TAIWAN

Models 3E-115B, -115B-20, -115B-25, -115B-28, -1158, -11558-20, -1155-25, -115S-28, -230B, -
230B-20, -230B-25, -230B-28, -230S, -230S-20, -230S-25, -230S-28, 3E-DVB, -DVB-20, -DVB-
25, -DVB-28, -DVS, -DVS-20, -DVS-25, -DVS-28, 4E-115B, -115B-17, -115B-21, -115B-25, -
1158, -115S-17, -115S-21, -1158-25, -230B, -230B-17, -230B-21, -230B-25, -230S, -230S-17, -
230S-21, -2308-25, 4E-DVB, -DVB-17, -DVB-21, -DVB-25, -DVS, -DVS-17, -DVS-21, -DVS-25.

Models 273-239, BP402005H, BP402012H, BP402012L, BP402012M, BP602512H, BP602512L,
BP602512M, BP602524H, BP602524L, BP602524M, BP802512H, BP802512L, BP802512M,
BP802524H, BP802524L, BP802524M, BP922512H, BP922512L, BP922512M, BP922524H,
BP922524L, BP922524M, BP1202512H, BP1202512L, BP1202512M, BP1202524L, BP1202524M,
SP402005H, SP402012L, SP402012M, SP602512H, SP602512L, SP602512M, SP602524H,
SP602524L, SP602524M, SP802512H, SP802512L, SP802512M, SP802524H, SP802524L.,
SP802524M, SP922512H, SP922512L, SP922512M, SP922524H, SP922524L, SP922524M,
SP1202512H, SP1202512L, SP1202512M, SP1202524L, SP1202524M.

Model JED03150R.

Models 273-246, 273-248, BP300705H, BP300712H, BP350705M, BP400705H, BP400705L,
BP400705M, BP400705V, BP400712H, BP400712L, BP400712M, BP400712V, BP400905M,
BP400912M, BP401012M, BP401205H, BP401212H, BP401212M, BP401205M, BP402005M,
BP402024H, BP402024L, BP402024M, BP402024V, BP451012M, BP501012H, BP501012L,
BP501012M, BP501012V, BP501212H, BP501212L, BP501212M, BP601012M, BP601512H,
BP501212V, BP601512M, BP601524H, BP602524H, BP602524L, BP602524M, BP602524V,
BP802524H, BP802524L., BP802524M, BP802524V, BP922524H, BP922524L, BP922524M,
BP922524V, BP1202524H, BP1202524L, BP1202524M, BP1202524V, BP1202548H,
BP1202548L, BP1202548M, BS300705H, BS300712H, BS350705M, BS400705H, BS400705L,
BS400705M, BS400705V, BS400712H, BS400712L, BS400712M, BS400712V, BS400905M,
BS400912M, BS401012H, BS401012L, BS401012M, BS401012V, BS401205H, BS401205M,
BS401212H, BS402024H, BS402024L, BS402024M, BS402024V, B8451012M, BS501012H,

http://database.ul.com/cgi-bin/X'Y V/template/LISEXT/| FRAME/showpage htminame=GP...  2003/8/22
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BS501012L, BS501012M, BS501012V, BS601012H, BS601012L, BS601012M,
BS601012V,BS601512H, BS601512M, BS601524H, BS602524H, BS602524L., BS602524M,
BS602524V, BS802524H, BS802524L, BS802524M, BS802524V, BS922524H, BS922524L,
BS922524M, BS922524V, BS1202524H, BS1202524L, BS1202524M, BS1202524V, CPU-
4012HS-4D, CPU-5012MS-5ECG, SP300705H, SP300712H, SP350705M, SP400705H,
SP400705L, SP400705M, SP400705V, SP400712H, SP400712L, SP400712M, SP400712V,
- SP400905M, SP400912M, SP401012M, SP401205H, SP401205M, SP401212H, SP401212M,
SP402005M, SP402024H, SP402024L, SP402024M, SP402024V, SP451012M, SP501012H,
SP501012L, SP501012M, SP501012V, SP501212M, SP601012M, SP601512H, SP601512M,
SP601524H, SP602524H, SP602524L, SP602524M, SP602524V, SP802524H, SP802524L,
SP802524M, SP802524V, SP922524H, SP9225241., SP922524M, SP922524V, SP1202524H,
SP1202524L, SP1202524M, SP1202524V, SP1202548H, SP1202548L, SP1202548M. -

Models SE-115B, SE-230B; Models 4C-115, 4C-DV, 8P-115, 9P-115, 12P-115 may be followed by
any letter, number or blank.

Models 273-24G, 273-248, 5P-115B, 5P-230B, CPU-4012HS-4D, CPU-5012M855ECG.

Models 273-238, BP1203812H, BP1203812L, BP1203812M, BP1203824L, BP1203 824M,

BP1203848LBP1203848M, SP1203812H, SP1203812L, SP1203812M, SP1203824L, SP1203824M,
SP1203848L.SP1203848M may be followed by CW or blank.

Models BP400805M, BP400812M, BP501512H, BP501512M, BS501512H, BS501512M,
SP400805M, SP400812M, SP501512H, SP501512M.

Models 273-199, BP803012H, SP803012H.

Model 4E-DVB-1.

Models 5E-200B, 5E-200B(S).

Model 273-240A, BP401005H, BP401005M, BP401012H, BP401012M, BS401005H, BS401005M,
BS401012H, BS401012M, SP401005H, SP401005M, SP401012H, SP401012M.

Model SE-DVB-1.
AC fan, Models 4E-DVB, 4E-DVB-1(S) .

DC fansModels BP601012H, BP601012HH, BP601012M, BS601012H, BS601012HH,
BS601012M, SP601012H, SP601012HH, SP601012M.

Models BP701512H-02, BP701512L-02, BP701512M-02, BP701524H-02, BP701524L-02,

BP701524M-02, BS701512H-02, BS701512L-02, BS701512M-02, BS701524H-02, BS701524L-02,
BS701524M-02.

Models BP602512H-03, BP602512HH-03, BP602512HL-03, BP602512HM-03, BP602512L-03,
BP602512M-03, BP602524H-03, BP602524HH-03, BP602524HL-03, BP602524HM-03,
BP6025241.-03, BP602524M-03, BS602512H-03, BS602512HH-03, BS602512HL-03,
BS602512HM-03, BS602512L-03, BS602512M-03, BS602524H-03, BS602524HH-03,
BS602524HL-03, BS602524HM-03, BS602524L-03, BS602524M-03, SP602512H-03,
SP602512HH-03, SP602512HL-03, SP602512HM-03, SP602512L.-03, SP602512M-03,

SP602524H-03, SP602524HH-03, SP602524HL-03, SP602524HM-03, SP602524L.-03,
SP602524M-03.
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TOSHIBA BATTERY CO LTD MH12828

4-10 MINAMI-SHINAGAWA 3-CHOME

SHINAGAWA-KU

TOKYO 140-0004, JAPAN

Max Abnormal
Maedel No. Charging Current mA (a) User Replaceable

Primary Lithium/manganese dioxide coin cells.
CR1216 25 Yes (b)
CR1616 25 Yes (b)
CR2032 10.0 Yes (b)
CR2016 80 Yes (b)
CR2025 80 Yes (h)
CR2032 10.0 Yes (b)
CR2430 50 Yes (b)
CR2450 5.0 Yes (b)
CR1616 25 Yes (b)
CR1220 10.0 Yes (b)
Lithium/manganese dioxide cells or batteries.
CR2 . 200 Yes (b)
Lithium/thionyl chioride cells(d) and battery packs.
ER3 15 No
ER38 20 No
ER4 15 No
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MATSUSHITA ELECTRIC INDUSTRIAL CO LTD MH12210

MATSUSHITA ELECTRIC CORP OF AMERICA

1 PANASONIC WAY

SECAUCUS, NJ 07094 USA

Max Abnormal
Model No. Charging Current mA (a) User Replaceable

Lithium/polycarbon monofluoride cylindrical cells (d).
BR-12A 5.0 Yes(b)
BR-2/3AA 5.0 Yes(b)
BR-2/3A | 10.0 Yes(b)
BR-A 15.0 No
BR-AG 15.0 No
BR-2/3AG 10.0 Yes(b)
BR-AH 15.0 No
BR-2/3AH 10.0 Yes(b)
BR-C 20.0 No
Lithium/polycarbon monoflouride coin cells and pin type cells (d,i).
BR425, BR-425 0.1 Yes(b)
BR435, BR-435 0.2 Yes(b)
BR1216, BR-1216 3.0 Yes(b)
BR1220, BR-1220 3.0 Yes(b)
BR1225, BR-1225 _ 3.0 Yes(b)
BR1225A, BR-1225A 3.0 Yes(b)
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BR1616, BR-1616 4.0 Yes(b)
BR1632, BR-1632 4.0 Yes(b)
BR1632A, BR-1632A 4.0 Yes(b)
BR2016, BR-2016 4.0 Yes(b)
BR2020, BR-2020 5.0 Yes(b)
BR2032, BR-2032 5.0 No
BR2320, BR-2320 5.0 Yes(b)
BR2325, BR-2325 5.0 Yes(b)
BR2330, BR-2330 5.0 No |
BR2330A, BR-2330A 5.0 No
BR2450A, BR-2450A 5.0 No
BR2477A, BR-2477A 5.0 No
BR2777A, BR-2777A 5.0 No
BR3032, BR-3032 5.0 Yes(b)
Lithium/manganese dioxide coin cells (d).

CR1025, CR-1025 20 Yes(b)
CR1212, CR-1212 20 Yes(b)
CR1216, CR-1216 3.0 Yes(b)
CR1220, CR-1220 3.0 Yes(b)
CR1612, CR-1612 3.0 Yes(b)
CR1616, CR-1616 4.0 Yes(b)
CR1620, CR-1620 4.0 Yes(b)
CR1632, CR-1632, 4.0 Yes(b)
CR2004, CR-2004 4.0 Yes (b)
CR2005, CR-2005 40 Yes (b)
CR2012, CR-2012 4.0 Yes(b)
CR2016, CR-2016 4.0 Yes(b)
CR2025, CR-2025 5.0 Yes(b)
CR2032, CR-2032 5.0 Yes(b)
CR2320, CR-2320 5.0 No
CR2330, CR-2330 10.0 Yes(b)
CR2354, CR-2354 10.0 Yes(b)
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RAYOVAC CORP MH12542

601 RAYOVAC DR

MADISON, WI 53711 USA

Max Abnormal
Maodel No. Charging Current mA (a) User Replaceable

Lithium/polycarbon monofluoride cells.
BR1225 3.0 Yes(b)
BR1225E 6.0 No
BR1225HT 3.0 No
BR1225R 3.0 No
BR1632 : 4.0 No
BR1632R 4.0 No
BR2016 40 No
BR2032 4.0 No
BR2032R 40 No
BR2032U 4.0 Yes(b)
BR2320 5.0 No
BR2325 5.0 No
BR2325R 5.0 No
BR2335 5.0 No
BR2335R 5.0 No
FB1225(c) 3.0 No
FB2325(c) 5.0 No
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Lithium/polycarbon monofluoride batteries.

FB2335(c) 10.0 No
Lithium/manganese dioxide cells.

CR2016 40 Yes(b)
CR2025 5.0 Yes(b)
Lithium/manganese dioxide cylindrical cells.

CR-2/3A 20 Yes(b)
Lithium/manganese dioxide coin cells(d).

CR1025 20 Yes(b)
CR1216 3.0 Yes(b)
CR1220 3.0 Yes(b)
CR1616 _ 4.0 Yes(b)
CR1620 4.0 Yes(b)
CR2012 4.0 Yes(b)
CR2016 4.0 Yes(b)
CR2025 5.0 Yes(b)
CR2032 50 Yes(b)
CR2320 5.0 No
Lithium/manganes.e dioxide cylindrical cells and batteries(e).

CR2 200 Yes(b)
CR-2/3A ‘ 250 Yes(b)
CR123A 25.0 Yes(b)
2CR5 250 Yes(b)

(a)These cells and batteries are not rechargeable. The circuit containing the cells or batteries must
contain a protective component which prevents charging. The circuitry must also contain a current
limiting component which will protect the cell or battery, in the event the protective component fails,
from a charging current in excess of the maximum abnormal charging current listed.

(b)These cells and batteries are acceptable for use in applications where they are intended to be
replaced by the user.

(c)These batteries may have an optional suffix to denote cell orientation or number of cells in series.

(d)These cells can be used in series or parallel up to a maximum of four cells of the same model
number.

(e)These cells can be used in series with a maximum of two cells of the same model number or in
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